


Mow To Find Part Numbers

1. Turn the page of the paris manual io the

Composite Explodad View 3 3
"Composite Exploded View." Notice the boxed

Group § o [Graup 2 Graup 3

i bitake RN | |Bees & shroua Breather & Vant groupings identified by their furnction along with a
N corresponding number. The group function and
< {::E%ED number applies to all engine models.
J o g
ﬁi\:% “s” For example:
Group 8

Groun 4 e Function Group
: (Group Description) Number
: Air Intake

Group 5
Carburatar

Baffles & Shroud............. P 2
Breather & Vent

e Dipaticlc Camshaft & Valves
[Groun ¥ (Greae Lo CADUIBIO vttt :
Crankease Cylingar Hond : Electric Stanter.........ivvivveveeeeeeenenn,
Ignitlon ............................................
]

r' Hememeber the Group Number |n which you located

! your pari: (If.the partyou need i is not illustrated, locate a
i s || “major engine.function related to your part and use that
Growm 7 ——t 1 Group Number)

. E_l_g_cg sm:\' . W

HU AL 7~ i Examp!e "You need an air cleaner. cover for M186,
Q\& % . Spec. 711501. The air cleaner is found in
o R " - Group 1. - _

2. Now turn to the pages titled "Spemflcatron Number
fndex.” When scannmg these pages ‘you'll notice:

i “Spgcificatian Nﬁmééﬁ,in'é;ﬁ” i :
e a. Pag_ Numbers mdexmg where Group Parts
are’ hsted (for Group 1 the ltstmg begms on

- _page 8)

@{a&ﬁgéa Shraud -

b _:Specafzcaﬂon Numbers Easted vertlcaEEy down
.._.th }f_irst column. IERN

"Vanatron.Numbers" nthe Group- Numb_ef

T [oad s
TIre b
riigte
Fis1g
ed 310 BNk
R
KAkl 0
T8
THE2S

"the specmc pa'rt numbers-.)- T

:.;-gggégggj gfﬁﬁ R " Lécate your Speciﬁca‘tioh Nurmber in the first

AR column. Go across the page to the Group
Number column for your part. Jot down the
Variation Number found in that cofumi. For our
example (Spec. No. 711501}, the Variation
Number under Group 1 is "598".

TUEsad
153
THER
71153
FARLEE]
711825
PiiEis
TSI
7HE3
11538
T1155%
rites
Frigen
THIEAD

FHsda
711835

507!
55 1513 a1y
st
EHTIGY 15
watst [ar2

o [s1zpary

510307
ee Gl
E

m?;nsw»}%m[mh - fes

5 a1
aoafs11 [sas vl resleapisalone

U
THIEAT
FHEL
Ptizda

Fhesy '
731552

TLG
TEEEs
FEIGES

Sontast yaur Kohler ergings pails suppbier
€ fur oy specification not ialay.




How To Find Part Numbere

S

Group 1
Afrfntake

|
1

12

Intxx  pesmaiplon Pant

Intzx” Dezarlpilen. . P
Number Variation Numbar . Humbar

Humbsr  Varstion humber. . Humber

B Elarmeat, proclsanar .
4.53,55,503,555,576,504.50.505,
T08,000.001,602,603,606,603,600,

1T Viing WULT&RD T, T o o
452,585,500, 570,504,560, 558,589, .
mﬂma,m,m.ﬁoﬂ,npﬂ,mo.oﬂ REVET

1 Vilag Huy U420 0 G- &10, H 45 623 0
{Uza befora Serlzl No. 2000800033} T Elgmien), &ir clsaner

506 RRTRT 4,53,55,503,550,570,684,605,505,

2 Huf,ecom. 241,800,601 602,603.606,600,609,

" {Usn altsr Sadnl Ho, £030500003) [N 4508308

88 4510002 &  Eeol

3 Gaver, ol cleaner 55 X Gz03204
§02,658,576,504,508,600,000 4702812 & Geal

3 Covog, alr clozner £,503.655,574,564,559,£05,529,
[ . 47 05810 €00,661,802,003,603, 500,800 411G 331002

a Covor, sir cleaner g B 9 Borew, hex, cap W0-32a0H6" (2) .

05217, sprnnay Eonps iy g pon e
L Harag

3 Cover, air cleaner :
503,556,576,504 598,603,608 47085 12 || sosazo
6

I3
Baiom Sedal Bo, 2030800013 usa: 47 084 20
Altar Sortal Ho. 2030500003 uea: A5 g4 09

Mg

Thoro ara eavaral molhods of repowering M8 gnginea to conoidar — with tho chelce dapending on your shop
fagHiles. ropalr cosls, and nfowakly downtima of the engine.

1. Ergina Replacomeni: Whan dogision is 10 zeptace, use a Kahlor Bapiacemant Englna— Na
medificallans required.

2. Short Block Replacemont: When anging 4 1ho is ivaly of wom
Intarnally,
3. Miniblock Meplzcemant: Whan borg, pisten, and g rod are bur hshaft ang all

ather pans are In good candilion,

4. Complois Ovarhaul: Asbore cylindar and regrind crankahall, uslng eppropiats oversiza andfor
undarsize repiacamant parts.

This Beleelion Guido providas an easy rofarorge {or dalommining tha pert numbsr of the Replasemsnt Enging
or Shon Block requirad for the repower mathod aelectad. i alzo §5ta tha part namber ol tho crankshan
ingtafied In the origina! engina.

Lecato ha enging epscilicalion numbar i Iha Indax balow. Salect the part numboer of the
repalr mathod ated in the ndjncent cobumnsg,

Englne Speciflcations

Dilginal Qriglnal

Engine Engina Roplaga, Engira Englng Reptesa.

Epse  Fleplagn, CrankehulT Short feglace. Spec  Beploca. Crenkahsit Shorn flapizoe,

Ha, Englage Ho. Block Kisibipek 1o, Englna Ha. (310313 )
THECY  Fiisont 4% 14221 45L3D57  ARTOZ DD
THEOIY Y1(501' 451422 4553267 4478323 [ 711534 - 4514224 - 45782 24
TNEE2T NS0T 4514823 4552287 SBye2R3 | THsas - 45 14234 - 456 700 24
THSEP T80 45 112 21 45 5I2 87 5576221 | 71515 TG4 4514212 4502242 4575222
TiGoe TR0 481924 - 4578224 711537 - 4514229 ARSI 67 4570222

11539 - 45 14228 4O 52267 4570223

THERD THGM 4514224 - 4572225 | 111540 - 4514221 JSERRGY 4B TERZY
THESE 7115050 45 142 20 - 4578225 | THsan - A% 14220 - 45 752 04
fiteem ruser 48142 3% - 45 fees | 711842 - 454220 S5L2257 45 7E22)
TS0 - 4514221 4552257 <5 TARA3 | 71540 40 1422F 4582257 457822
I P50 45 13221 AGSRTST 4L TRER3 Hitas - 4T 1422F 4852287 4578283
TG - 4514236 SHSRXSS SR THMe | 11935 - 4514220 ABEI24T 457D 2]
T19514 4% {4223 A$5I26Y ABTERR) | V11545 AL A2t S5ET2ET 48 Yok

113518 - 4614221 45Z2257 45raRza T1EAT - 4514222 - 45 TEZ 25
Kk - 4514228 4532267 48 yoaan Ti1548 - 4514221 AHERRGT A TRZED
Fvine: - A5 14228 A5 EE26Y 4578228 | Ta1s40 - 4514271 ASSA2ET 457022
TEEEZD - 4514228 45532 %Y 4570233 TE15EQ - 45142 57 - A5 T8I 23
Titeaa - 45142 21 2 ALTER 33 TIIEES - AEI42 34 - 45 132 24
THEEIS - AS1az g 45 702 26 15852 - A5 14224 - AS YER 2
7158 - A5 142 28 - A57E22) | 714850 - 4514221 455ZEST A4S Al on
TSy - 45142 35 SGEIRG) 4570220 T84 - AB422Y ASERABY AL TER I
THLa T1s3n 45 143 10 - A% 70200 T5ET - A% 142 37 - <5703 BN
THE2D - 45 122 21 AFEIREF S5 TODED TUEES - 4501484 - 4E v as
Faatsl - A5 14721 4nEXANY 4570233 TNEET - 45014 &4 - A5 FE2 24
T TS 4% 147 30 45 %Z2 60 4D R4 11583 - 45 142 21 - 4573224
711853 THesa A514236  AL03341 4572223 TIEED = 4614221  45E£2257 45T E)
'@nzie Baging All Slierl Biecks hluta on Gvaiiont grekar ol

2

5. o to tha page for your Group {page 8) and look at
the #lusirations to find the one most similar {o the
orlginal part.

a. kach pari in the iflusiration is identified with an
index number or letter. Use that identifier io
locate the part description in the listing.

b. Find you "Variation Number", from step 2,
immediately below the description.

¢. The correct Part Number will be in the column
to the right of your Variation Number.

For our example, the closure plate that looks
like the original is Index No. 3. Looking in the
listing next to Index Na. 3 we find our Variation
Number (598}, is shown, so the correct part
number is 47 096 12,

Special Features
Near the end of the Parts Manual Binder is a separate
section devoted to repair options for major damage.
"Selection Guides" far each model engine give several
different methods of repairing Kohler Engines.....with the
choice dependent on shop facilities, costs, and allowable
downtime of the engine and/or equipment.

Selection Guides are easy references for determining
Part Numbers of Replacement Engines, Short Blocks, or
Miniblocks. They also list Part Numbers of crankshafis
installed in original engines.

Here is what you'll find;

A. Engine model is identified on each page for easy
reference.

B. Bold column heads identify the various repower
options for every engine spec.

G. All erankshaft changes required for Replacement
Engines are flagged with "Yes."

D. Replacement Engines, Short Blocks, or Miniblocks.




Composiie Exploded View

Group 2 Group 3
Batlles & Shroud

Group 1
Air Intake

Group 8

Group 4

Group 5

Group 10 F |

Group 7 Group 9

Group 11
Eleciric Start Group 12
' Exhaust




Composite Exploded View

Group 14
Fuel Pump

Group 17
Governor

Group 21
il Pan

Group 22
|Piston & Rod

Group 24
Remote Throttie

Group 15

Fuel Tank

| [eroup1e -
| Instrument Panel

o™

-
9

2,

9

| Group 23
Reﬁa{actable Starter

-
-
O
-
-

Group 31
High Temp. Cuiout

%

Group 32
Qil Level Cutout




Specification Number Index

G
& Zun o ]
3 o = & 51
Group 3 lels g IR
Title £|=> | @ = 2N gl|ee a
& Loy Blo|lE|x =5 o = el2lelald
Number | 2|« 5 & AR R: 5|« (g =1BlElE & =12 || E -
Glolslel=t]a ol.=2] o L = i e B 55.13 e
Elg|lsiw| 3| 2|21 |s|5|3|lejllIoiQIS|Idg|ls]Q & )

Siml® Lie|lc|[EZl0|0|E8|E|=|=12BE(cia|la|s)]. =
Sl Els|g|a&|=|8]8le slolz|lElEl=lsls|ElElz
Sl |d(>SL IS |s|p|E|le(=]lol@la].2 5
<lp@mlojclojolooju Mk |6 |G|DIE|oR o |T| .
112 (314|517 (0819 10|11 12[43(14115117{18]12{21(|22|23]24(31 3>
Page No. |8 | 1114|1516 19|21 |23 |24 25|27 |28 {30 |32 |34 |41 |44 | 46|47 |48|51 |51 |51
Grid No. | A8 |AT1}A14|B1 |B2 | B5 |67 | B9 [B1ojB11[B13[B14| G2 |C4 [C6 [c13| D2 | D4 | D5 | DB | DY | D9 | DO

Spec. No. T Variation-No. - AR

711500 [598|5001512]|586|500| 84 649} 27 (569 - | 251500(511|566/551|737[573(558/500] - | - T - [ -
711501 |598(501|512|586|500( 84, |649] 27 |569] - |25 |502|511 [566|551|737|573]558(500(500f - | - | - : Ly
711502 1598(5021512) 13 |500} 84 [649| 27 |569|576] 25 [503[511|566(552[736[574[558[500| - '

711503 159815031512 587500|.84. [649!.27 |569|576| 25 1504|511 |566(552|736|574|558]500{500{ - | - | -
711504 |698|501|512|586|500|:87 | 57 | 27 |569] - | 25 |505|511[566|553(7371581{558]500|500{ - | - | -
711505  1598(502}512]-13 15001 87 { 57 | 27 (569|576} 25 |503{511]566(554{736l582|588]500] - | - [ - | .-
711506 [598/5041512(586(500| 87, [69 | 27 |569| - | 251500|511(566[553(737|581]558[500| - | - | - | -
711507 [598(501|512(586|500| 87.| 69 | 27 |569] - | 25 [502{511 566 (553|737 [581]558{500(500( - | - | -
711510 1589|5051512] 13 [501| 84:1649| 27./668(576] 28 |503(511.567|552(736(574[854[500] - | - | - | -
711512 |5981506|512) 13 | 57 | 991|649 27.|569|581|. 32 |505|511.|568|555|755| - 15615008 - | - | - | -
711513 |584(506|512] 13 | 57 | 92.{ 63 | 27 |568(5821501(503{502]569|556(755{ - 1854 3.~ [ - [ - | -
711514  |600|507{512 {64 '|568(578(.32 |505|504| - 155 (738 - |s61l500) - | - | - | -
711518 [598{508|512 25 1506503567 [552[737|583[854/500f - | - | - | -
711519, |576{509|512 6] 28 |503(502|5701555(738) - 854 3 | - [ - [ - | -
711521 - - [599|510513 - 7-1607|508] - - [557|789| -~ -|561]500] - | - | - | -
711523  |602[511|512 7 |503(506( - [558(740] - 1241500] - {500 - |503
711524  {598|512|512 25 (507507 [580{552{736(574{558[500] - | - | - | -

711525  1600(513(512 - 1503|471 |- -[559]738| - 559|500} - | - | - | -
711526  [6011514|509] - 7 808508 - |[560|755) - (854500 - | - [ - | -
711527 [600|511}512) 1 . - _|503[509} - 561738} - [560(500) - |- L - | -
711528 4_1515/501] - |500[509| - |5687[755] = 1561(500{ - | - | - | -
711529 53 [516|501 510{507|571,562{741[595|558(500[501] - | - | -
711530  [508[512]512 503|510 = 1|552(742[584)5621500f - | - .| 1 |502
711582 1606/517|512 |5111511166915661743] . - [854/500|. - | - | - | -
711533 - | 4 |515|509 503[512}. - [563(738| - |557[500| - | :
711534  [598/501(512] 5 1502|5111572|55317371681156215001500{ - | - 1502
711535  |5981518[512[" 503/611|672)|554|7361582(562[500| - . | - | - [602
711536 {595|511|512 512|507 -.-|564(744| - |563|s00} - | - | - |-
711537  |503[511{512 503[505|-- . |565|755) < [564[500] - | - [ - [

711539 53 I518l501) / _ 513(507/573662|745] - |558|500l502| - | - | -
711540 |598|5201512 13 |501| 86 1649] 27 |569/576| 31 [503 (511572566736 [585|562(500] - | - | - [505
711841 5981518(512| 13 |501| 87|69 | 27 |568|576| 25 [514(502(566(567(736{590{558(500] - | - | - | -
711542 1598|521|512] 15 {501| 84 1649| 27 |568] - | 25 [513]511|566/551|737(591{562{500|505] - | - |505

711543 598152215121 15:]50.11,:84 1649} 27 |568| - |505|515{502|666]568{737|592|558(5001503) - | - | -
711544 60815281512] 13 |511|.89 1649| 27 [568{576| 25 |5031511 |566)569]746(5861558/500] - - | - | -
711545 598|518[512] 13 [501] 84°'|649] 27 |568(576] 25 |503|511 [566{5661736(585|562(500] - | - [ - |505
7115486 60015111512 13 | 57 | 89 |649] 27 {568)580| 25 I503(|505] - |570{755| - Iss8|500] - | - | - | -

711547 600(5131512| 13 |508| 98 | 72| 27 528{578] - [503|513| - |571|738] - is65i500] - | - | - | -

711548 59815121512{ 13 1501} 84 (649} 27 1589|6801 25 |503]505| - |57217361500l558i500) - 1 - 1 - | -
711549 6061518]512] 13 15011 84 1649} 27 1569|578 34 |503i502{5721572)736l800858)500) - 1 - | - | -
Tliss1 59815011512 15 |55 | 87 |57 | 27 1568 - 1506{502|511574553|737]581[562(500|500] - | -

711852 G00|5181512(588| 55 | 87 | 57 ) 27 |5658i576]506\52015111574[5541736[582(5621500] - | - | - 502 _ ’ _
71583 G03{601|512| 15 | 55 | 84 |649] 27 [569] - | 25 |502|511 |572|573|737 573|562 (|500i504) - | - 506
711554 GOB|518|512] 156 | 55 | 84 {649| 27 1569|576} 25 [503|511 [574|573|736/503)5621500] - | - | - |s07
711585 B05|507{508] 13 | 62 | 80 [853] 27 1569|580 8 |503{46 1 - |s74i7aslso7ise2l10f - 1 - | - i508

Coniact your Kohler engines parts supplier For Shoit Blocks and Replacement Engines

& for any specification notlisted. refer io Selection Guide TP-2252.0.




Specification Number Index
] e i 2
w5 1) w @ = I =
Group 28 %g = % g 2 % s.'%
Title =i z o = & HLIEIRN
& L = o | | 55 o, & il 212 al =
Nurber | £ |3 % & % 212 5| % s | @ % =!8 - G I g ol B e
slol2|l2|5|8|e|S|2|2|8|e|2(8|E|5|E|E|clT|8|~|B
elolE|0|2|2|E|B|E|E|8|E|=||8|2|E|8|e|5)8
=8| E|IE|8|E|=|8|81L\2|3|8|2|ElE|l=|B|lE|5|D|E
sl8lo 8|8 515188 858122 ols12=ll2le|dl=0
< | HimlO|0]|0 0. ol L | |G| 2210 0|40 0| T | -
tilzlalals]|7 |8 |oli0|t|12|13]|14|15(17|18]18(21)|22)23 |24 31|32
| PageNo. |8 |11 [14|15}16 (19|21 |28 05 |27 |28 |30 [ 32|34 |41 |44 |46 147 {48 |51 |51 | 51
Grid No. | AB |A11|A14]B1 B2 [B5 [ B7 | B9 [B10[B11|B13[B14{C2 6(C13|D2 |D4 | D5 | D6 [D9 | D9 {D9
e —— " Varation No. .
5 5141511 ]575|575(736|574 (55810 | - | - | - | -
5011511 73[7a7[573i558110) - | - | - | -
505(511 (785] - Be1j10] - | - | - |-
17118 55, 7 1503|514 747| - 558[10 | - [ - | - | -
711561 . |609 1503|511 736[504(562{10 | - | -| - |505
711562 507 744) - |25 010 - | - | < -
| 711563 785} - 1854|170 | - |.- | - | -
711564 736(589|562(10| - | - | - [|505
711565 755) - [Bs4f10| - | - | - | -
711566 i 736|590/558[10 | - | - - | -
711567 576|:87 1517518 736i585[562( 10| - | - | - |505
711568 78 748| - |s66{10¢{ - [ -} - | -
711569 7arls7alsesi1o) - | -1 - | -
711570 746l508/588t 10t - | -1 - 1 -
711571 518 736|574:5581 101 - | - | - | -
711572 : 518 737(573[558[ 10} - | - | - | -
711574 518 73658556210 - | - | - |505
711575 o5 - |Bs8|10| - | - | -} -
711576 95] - [Bss|10| -1 -] -] -
711577 503 7371581155810 | - | -1 - | -
711579 503 737|s811558! 10 {506 - | - | -
711580 13| 27 505|- 51750 < 58110 - | - | - | -
711581 ' 27 \ 5031584|573(737[573|558{10] - | - | - | -
711582 : ' - 12! 50315881573(737/573(558(10 | - | - | - | -
711583 177h .2 503|5751575(736(574|558|10 | - | - [ - | -
711585 63187 27 503|675[553(737[581|558} 10| - | - | - | -
(;: g 711586 27 503[575[575{736[574{558[ 10} - | - | - | -
L 711587 07 503|575(573|97 |573(588{10} - | - | - | -
For Short Blocks and Replacement Engines Contact your Kohler engines parts supplier

refer to Selection Guide TP-2252-D. for any specification not listed. 7



Group 1
Air Intake

i2
Index Description Part Index  Description . Part.
Number Variation Number Numher Number on Number Number
1 Wihg Nut 1/4-20 6 Element precledner. ..
4,53,55,503,576,584,589, 595 598 L 53 55 503,556,578, 584 589 595 S
599,600,602,603, 606, 608,609 610 _ : 598 600 602 ,603,606 608 609 610.. 45.083 01
611 X-278-7 7 Element, air cleaner - - - - e
1 Wing Nut 1/4-20 4,53,55,503,556,576,584, 589 595,
(Use before Serial No. 2030600013} 598,600,602,603,606,608,609,610 45083 02
556 H276-7 8 Seal
2 Nui, acorn 55 52 932 04
{Use after Serial No. 20308600603) 8 Sea!
556 45 100 02 53,503,556,576,584,589,595,598,
3 Cover, air cleaner 600,602,603,606,608,609,610 234032
503,556,576,584,598,603,608 47 096 12 2 Screw, hex. cap 10-32x8/16" (3)
3 Cover, air cleaner 503,556,576,584,589,595,598,600,
602 47 686 19 602,603,606,608,609,5810 H-B7-65
3 Cover, air cleaner 10 Base, air cleaney
606,610 47 (86 14 503,576,584,589,595,508,600,602,
4 Mui, jam 1/4-20 603,606,808,602,610 47 084 20
55,503,556,576,584,589,595,598, 10 Base, air clezner
600,602,603,606,608,609,610 41 100 04 556
5 Cover, air cleaner element Before Serial No. 2030600013 use: 47 094 20
53,55,503,556,576,584,589,505, After Serjal No. 2030800003 use; 45 094 o4
598,600,602,603,606,608,609,610 52082 04




Air intake

MG {Cont.)
Index Description Part index Description Pari
NMumber Variation Mumber Mumber Number Variation Number Humber
i1 Gasket, air cleaner i4 Element, air cleaner
{Use aiter Serial No. 1807500003) 598,611 47 983 01
503,602,606 45 041 07 15 Gaslet, plastic ring
11 Gasket, air cleaner 585 A7 B4t 11
556,589,595,600,601,608,609,610, 16 Screw, hex. cap 10-32x5/16" (3)
611 45 041 47 £99,611 47 086 19
11 Gashet, air cleaner 17 Washer, plain 3/16" {3}
(Use after Serial No. 1812400003) (tise before Serial No. 1630800013)
598,603 45 41 07 &11 25 468 02
=+ 11 Gasket, atr cleaner i8 Base, air cleaner
5981 : : 599,611 47 094 11
- Before Serial No. 1704400013 use: 47 041 05 12 Tube, air cleaner
- After Serial No. 1704400003 use: 45 041 07 : 599,611 47 134 02
12005 aip cleaner: - 0 o s el SO 20 Spacer
599,611 47 082 01 599,611 47 112 20
i3 Seal
599;611 47 032 03
Air Intake

{Cont.)

Index Descripiion Part Index Description Part
Mumber Variation Number Mumber Number Variation Number Number
2% Cover, air cleaner 28 Cover, air cleaner
4,53,589,600,609 45 082 01 55 52 096 28
22 Screw, fillister had. 10-32x8/16" (3) 25 Cover,.alr cleaner
4,53,55 X-167-2 585 52 254 12
23 Base, air cleanar 26 Seal, air cleaner
4,53 45 94 o1 55 237423
23 Base, air cleaner 268 Seal, air cleanet
55 47 84 02 585 45 932 02
24 Gasket, alr horn
453,55 275341




Alr Intake

{Cont.) Mie
Index Description Part Index Description FPart
Mumber Varation Number Mumbear Mumber Variation Number Mumber
27  Ki, elbow 33  Washer, plain 3/16"
(Includes 28,29) 801,605 H-25-79
601,605 48 754 03 34 Elbow
28 Gaskel, air cleaner slbow 53 236969
801,605 25 041 08 35 Screw, pan hd. 10-32x41-3/4" (3)
29 Serew, flange hex. cap 1/4-20x5/8" (2) 53 X-50-61
601,605 52 086 11 36 Washer, lock #10 (3)
30 Screw, pan hd. 10-32x1-1/2" {2) 53 X-22-9
601,605 X-50-57 37 Bracket
Y| Washer, lock #10 (2) 53 45 126 20
601,605 X-22-9 38 Screw, flange hex, cap 1/4-20x5/8"
32 Screw, pan hd. 10-32x2-1/4" . 53 . 52 086 11
601,605 X-50-37 I . :
NOTE: For decals, see Accessories Catalog E<1953-A.

10




Group 2
Baffles & Shrouo

“Index ~ Destription Pari Index Description Part
Nuniber Variation-Number Number Numbégr Varation Number Number
1 Bafile, head 3 Screw, truss hd, 1/420x5/8" (3)
500,501,502,503,504,505,506,508, (Use after Serial No. 2121800003)
509,516,517,518,519,520, 521,522, 500,504 47 086 08
524,525,526,530, 531 45 (53 07 3 Serew, truss hd. 1/4-20x5/8" (5)
2 Washer, plain 1/4' (Use before Serial No. 2027800013)
74,500,501, 502 503,504,505, 506 501 ' 47 086 08
507,508,508,510,511,512,613, 514, 3 Screw, truss hd, F/4-2015/8" (3)
515,516,517,518,519, 520 521 522, {Use after SenaE No. 2027800003}
523,524,525, 528,627, 528, 529 530 501 47 086 08
531 : H-25-53 3 Screw, flange hex. cap 1/4-20x7/16" (2)
3 Screw, flange hex. cap ‘%I&-aﬂﬁl‘is“ {2) (Use after Serial No. 2027800003}
{Use after Serial No. 2121800003) 501,521 X-67-83
74,500,504,508 H-67-88 3 Screw, iruss hd. 1/4-20x5/8"
3 Screw, truss hd. 1/4-20x5/8" (5) 502,503,505,506,507,508,509,510,
(Use hefore Serial No. 2121800013) 511,512,615,516,517,518,520,523,
500,504,519,621,522 47 086 08 524 525 626,527,528,529 47 086 08

11




Baffles & Shroud

(Cont.) Mis
index Description Part Index BDescription FPart
Mumber  Variation Number Mumber Mumber Variation Number Number
3 Screw, truss hd. 1/4-20x5/8" (3) 8 Housing, blower
530,531 47 086 08 521
3 Screw, flange hex. cap 1/4-20x7/16" (2) Betore Serial No. 2027800013 and
530,531 H-67-83 after Serial No. 2125300003.use: 47 027 44
4 Screw, flange hex. cap 1/4-20x5/8" (6) After Serial No. 2027800003, but
74,500,501,502,503,504,505,506, before Sarial No. 2125300013 use: 47 027 47
507,508,509,510,511,512,513,514, 8 Housing, blower
515,516,517,518,519,520,521,522, 523
523,524,525,526,527,528,529,530, Before Serial No. 1926300013 use: 47 027 44
531 52 086 11 After Serial No. 1926300003 use: 47 027 42
5 Batffle, cylinder barrel 8 Housing, blower
74,500,501,502,503,504,505,5086, 526,530 a7 027 47
507,508,509,610,511,512,613,514, a Cover, rectifier-regulator
515,516,517,518,519,520,521,522, 74,500,501,504,519,521,522,530,
523,524,525,526,527,528,529,530, 531 - 41 096 23
531 47 063 10 10 Baffle, side air
6 Baffie, inner ., 14,619,527,528 47 063 12
74,500,501,502,503,504,505,506, 10 Bafile, side air
507,508,509,510,511,512,513,514, 500,501,502,504,506,508,510,511,
515,516,517,518,519,520,521,522, 512,514,518,520,5621,522,5626,529,
523,524,525,526,527, 528 529 530, 530,531 47 063 06
531 47 083 07 10 Baffle, side air
7 Cover, starter 505
500,501,504,519,521,522,5623,530, _ Before Serial No. 1619000013 use: 47 063 06
531 41 096 25 - After Serial No. 1619000003 use: 47 063 11
8 Housing, blower 10 | Bafile, side air
74,510 47 027 40 507
8 Housing, blower Before Serial No. 1634400013 use: 47 063 06
500 After Serial No. 1634400003 use: 47 063 11
Before Serial No. 1707100013 use: 47 027 44 10 Bafile, side air
After Serial No. 1707100003 use: 47 027 37 509 _
g Housing, blower . Before Serial No. 1711100013 use: 47 063 06 -
501,503 After Serial No. 1711100008 use: 47063 11
Before Serial No: 2027800013 use: 47 027 44 10 Baffle, side air
After Serial No. 20_278_0_000_3_ use: 47 027 47 513,515,617,524,525 47 063 11
3 Housing, blower . - ' 10 Baffle, side air
502 516 _
Before Serial No. 1908000013 use: 47 027 37 Before Serial No, 1717000013 use: 47 063 06
After Serial No. 1808000003, but After Serial No. 1717000003 use: 47 063 12
before Serial No. 2027800013 use: 47 027 44 10 Baiile, side air
After Serial No. 2027800003 use: 47 027 47 . 523 . e
8 Housing, blower Before Serial No. 192630001.3:Use;
504,505,508,512,518 524 581 47 027 3F After Serlal No. 1926300(}03 use:-
8 Housing, blower =~ 11 Baifle; hiead
506,507,509,511,514,515,517,527, 74,507,510,511,512,513, 514 515
528,529 ' 47 027 42 527 529 45 063 08
8 Housing, blower 12 Brackei air duct
513,519,522,525 47 027 44 514 47 126 23
8 Housing, blower 13 Screw, seins hex. cap 10-32x7/16" (3)
516 514 A-67-64
Before Serial No. 1717000013 use: 47 Q27 44 14 Kit, air duct
After Serial No. 1717000003 use: 47 627 51 (Includes 4 aty. 2,13,15)
8 Housing, blower 514 47 755 33
520 15 Washer, plain #10
Before Serial No. 2027800013 and (Replaced by X-25-92)
after Serial No. 2108000003 47 02T 44 514 X-25-36
After Serial No. 2027800002, but
before Serial MNo. 2108000013 use: a7 027 47

12




Bailles & Shroud

Mi6 {Cont.}
Index Description Part Index Descripiion Part
Mumber Variation Number Mumber Mumber Variation Number Humber
16 Sorew, sems hex, cap BMHG-1&xi-1/4" 21 Screw, sems hex. cap 8-32x3/8" (4)
514 H-154-4 513 H-G7-58
17 Washer, plain 3/4" 22 Washer, lock £8 (4)
514 X-25-20 513 He22-F
15 Screw, flange hex. cap 10-24x1/4" (2) 23 Washer, plain 3/16" {4)
513 41 086 06 513 25 488 02
i9 Deflector, grass
513 47 26501 | NOTE: For decais, see Accessories Catdlog E-1953-A.
20 Blade, adjusting (2)
513 47 040 02

13



Group 3
Breather & Vent

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Gasket, valve cover 9 Stud, valve cover
501,509,512,513 235048 509,612,513 275220
2 Plate, breather 10 Palnut 1/4-20
501,508,512,513 235631 509,512,513 X-799-1
3 Reed, breather 11 Hose, breather
501,508,5612,513 235047 512 47 326 03
4 Baffle, breather it Hose, breather
501,509 235117 513 47 326 04
5 Filter, breather 12 Kit, valve cover
501,509 235718 (Includes 4,5)
5 Filter, breather 501 A-235418-5
512,513 47 050 01 13 Clamp, hose
6 Seal, breather 509 K-426-3
501,509,512,513 231032 14 Clamgp, hose
7 Gasket, valve cover 509 K-425-8
501,508,512,513 275144 15 Hose, hreather
& Cover, valve 509 47 326 02
509 275839 16 Stop, breather read
3 Cover, valve 512,513 270146
512,513 47 096 01

14




Giroup 4
Camshaft & Valves

Description

Index Description Part Index Part
Number Variation Number Number Number Variation Number Number
1 Camshaft assembly 3 - Spacer, camshaft .005
(Includes 2) ) 13_,'1 5,586,587,588 275066
13 47 030 1 3 Spacer, camshaft .010
1 Camshaft assembly 13,15,586,587,588 275067
{Includes 2) g 4 Pin; camshaft. -
15 45 010 06 13,15,586,587,588 47 380 08
1 Camshaft assembly 5 Valve, exhaust (Stellite)
{Includes 2) 113,15,566,587,588 237672
586 6  Valve, intake (Stellite)
Before: Serial No. 1614800013 use: 47 010 1t 13,15,586,587,588 235582
After Serial No. 1614800003 use: 45 010 06 7 Retainer, upper spring {2)
1 Camshaft assembly 13,15,586,587,588 235011
{Includes 2) 8 Spring, valve (2)
587 13,15;586,587,588 235168
Before Serial No. 1700500013 use: 47 010 11 9 Rotator (2)
After Sertal No. 1700500003 use: 45 010 G6 13,15,586,587,588 52 413 01
4 Camshaft assembly 10 Tappet (2)
{includes 2) 13,15,586,587,588 D-235327
588 11 Kit, retainer (2)
Before Serial No. 1826800013 use: 47 010 13,15,586,587,588 &1 755 10
After Serial No. 1826800003 use: 45 0156 06 12 Plug, cup
2 Soring, actuating 13,15,586,587,588 H702-3
13,15,586,587,568 47 988 &1

15



Group 5
Carburetor Mi6

The chart below lists carburetors/kits, supersessions and/or serial breaks. Locate your variation in the
chart below to find the appropriate carburetor kit andfor assembly. To ensure that the correct carburetor kit
or individual carburetor components are ordered, locate your pari number stamped on the carburetor
mounting flange. Refer to Section 3 of Carburetor Reference Manual TP-2377-D, located in Miscellaneous
Special Service Parts Inforimation section of your Master Manual, for the breakdown of carbureior
assemblies listed below. Walbro carburetors are dencted with (W), Kohler carburetors with {I).

Variations Carburetor/Carburetor Kit {Carburetor assembly used in Kit")

55 45 853 04 (45 053 74* W)
— or use —
45 853 11 (45 053 82" W or 45 053 86* K)
57,504,508 45 053 70 (K) Use before Serial No. 1802100013
45 853 05 (45 053 75" W) Use after Serial No. 1802100003
~Or use — .
45 853 12 (45 053 83" W or 45 053 88* K) o
60 45 053 76 (K} Use before Serial No. 1808809063
45 853 07 (45 053 78" W) Use after Serial No. 1808809053
—Or yse — ' '
45 853 13 (45 053 84* W)
62 45 053 76.(K)
63 45853 11 (45 053.82* W or 45 053 86* K}
66 0563 83" W or 45 053 88* K) Use before Serial No. 2320300014
053 88* K or 45 053 89* K) Use after Serial No. 2320300004
72 45 853 15 (45 053 88* K or 45 053 89*K)
73,51 4585312 (45 053 83* W or 45 053 88* K)
74 4585313 (45 05384* W)
76 45 853 08/ (45' 053 79* W)
7 45 05386 (K) - a
500,501 45, 053 68. (K) Use before Serlal No. 1812408663
45:853.04. (45: 053 74* W) Use after Serial No. 1812408653
Gl U= oruse =
45 8531+ (45 053:82" W or 45 053 86* K)
503,506,510 45: 05370 (K} Use before Serial No. 1802100013
: |5.(45 0563 75" W or 45 053 83" W or 45 053 88 K* or 45 053 89* K) '
o. 1 8021 00003
505 76 (K)' Use before Setial No.:1808809063 and after Serial No 181 0300003
45 853 07 (45 058 78* W) Use:after Serial No. 1808809053, but
before Serial No 1810300013
. — oruse-
45 853 13 (45 053 84" W)
507 45,053 70:(K): Use before Serial No. 1802100013

45 853 05:(45053 75* W) Use after Serial No. 1802100003,
but before Serial No. 2134400013
— OF Use -
45 853 12 (45 053 83* W or 45 0563 88" K)
45 853 16 {45 053 90" W) Use after Serial No. 2134400003

508 45 053 76 (K) Use before Serial No. 2127600013
45 853 13 (45 053 84" W) Use after Serial No. 2127600003

*MOTE: Carburetor assembly is for information only, not available separately.

18



Carbureior

M6 {Coni.)
Variations Carburetor/Carburetor Kit (Carburetor assembiy used In KR
512 45 853 13 {45 053 84" W) Use before Serial No, 2220600013
45 053 76 (K} Use after Serial No. 2228500003
513 45 853 15 (45 053 88* K or 45 053 89 K) Use beiore Serial No. 2126600013 and
after Serial No. 2315200003
45 853 12 (45 053 83* W) Use after Serial No. 2126600003, but
before Serial No. 2315200013
*NOTE: Carbureior assembly is for information only, not available separately.
Carburetor
{Cont.)
Index Description Part index Description Part
Number Varation Number Number Mumber Variation Number Number
1 Carburetor assembly 45 053 68 2 Kit, carburetor
1 Carburetor assembly 45 053 70 {Inclucles 3,4,10, carburetor
+ Carbureior assembly 45 053 75 assembly 45 053 82* or 45 053 86%) 45 853 11
1 Carburetor assembly 45 053 86 2 iKit, carburetor
2 iit, carbureior {Includes 3,4,10, carburetor
(Includes 3,4,10, carburetor assembly 45 053 84%) 45 853 13
assembly 45 053 74%) 45 853 04
2 Kit, carburetor *MOTE: Carburetor assembly is for information only, not
{Includes 3,4,10, carburetor avzilable separately.
assembly 45 053 787} 45 853 07

17



Carburetor

{Cont.) Mi6
Index Description Part index Description Part
Number Variation Number Mumber Mumber Variation Number Number

2 Kit, earburetor i0 Carbureior assembly 45 §53 86
{Includes 3,4,10, carburetor assembly 10 Carburetor assembly 45 053 88*
45 053 88" or 45 053 89%) 45 853 15 10 Carburetor assembly 45 053 89~

2 Kit, carburetor i0 Carburetor assembly 45 G053 90*
(Includes 3,4,10, carburetor 1t Connecior, hose « 90° 1/4"
assembly 45 053 90%) 45 853 16 55,57,62,63,66,72,73,74,76,77,500,

3 Gasket, carburetor 501,503,504,505,508,507,508,509,
55,57,60,62,63,66,72,73,74,76,77, 510,511,512 25155 02
500,501,503,504,505,506,507,508, i1 Connector, hose — 20° 1/4"
509,510,511,512 47 049 01 60 45 155 01

4 Gasket, air cleaner 12 Clamp, hose {2)
55,57,60,63,66,73,74,76,500,501, 55,57,62,63,66,72,73,74,76,77,500,
503,504,505,506,507,508,509,511, 501,503,504,505,507,508,509,510,

512 45 041 07 511,512,513 X-426-9 o
5 Kit, carburetor 13 Line, fuel 57 BN
(Includes 3,4,6-10, carburetor 62,72,77,511 25353 01
assembly:45 053 75%) 45 853 05 13 Line, fuel 5-1/2"

5 Kit, carburetor 56,74,76 25 353 08
(Includes 3,4,8-10, carburetor 13 Line, fuel
assembly 45 053 79%):. 45 853 08 57,63,73,500,501,503,504,505,507,

5 Kit,.carburetor .- 508,509,510,512,513
(Includes 3,4,8-10, darburetor {Order according to length of hose
assembly 45 053 83" or 45 053 88%) 45 853 12 used on engine)

6 Gasket, carburetor 5" fuel line 25 353 08
57,66,73,76,503,506,507,508,511 271030 5-1/2" fuel line 25 353 01

7 Linkage, carburetor 13 Ling, fuel

(Reptaced by 47 079 10) 508
55,66,73,76,503,506,507,508,511 47 079 05 (Order according to length of hose

8 Bushing, linkage — natural used on engine}
57,86,73,76,503,508,507,508,511 47 158 07 5" fuel line 25 353 08

9 Bushing, linkage — black 5-1/2" fuel line 25 353 01

{Replaced by 25 158 11) 6-1/4" fuel ling 25 353 04
57,66,73,76,503,506,507,508,511 25 158 0% 14  -8crew, sems hex. cap 5/16-18x1" (2)

10 Carburetor assembly 45 053.74* 55,57,60,62,63,66,72,73,74,76,77,

10 Carburetor assembly 45 (__)5_3 75% 500,501,503,504,505,508,507,508,

i0 Carburetor assembly 45053 78* 509,510,511,512 H-770-1

10 Carburgtor assembly 45 053 79* -

10 Carburetor assembly 45053 82* | *NOTE: Carburetor assembly is for information only, not

10 Carburetor assembly . 45053837 | available separately.

10 Carburstor assembly 45 053 84" .

18



WMTE

Group 7
Crankcass

Index Description Part Index Description Part
Number Variation Number Number NMumber Variation Number Number
1 Cylinder Block 8 Screw, sems hex. cap 1/4-20x1/2" (4)
{Service with either a Short Block or 89,81,92,93,94,96,97,98,100,101,
Miniblock. Refer to M16 Selection 102 X-132-6
Guide TP-2252-D.) 8 Screw, sems hex. cap 1/4-20x1/2" (4}

2 Gasket {Use after Serial No. 1630200003}
84,86,87,89,91,92,93,94,96,97,98, 99 H-132-6
99,100,101,102,103 47 422 05 o Cover, camshaft

3 Gasket, bearing plate 84,86,87,89,91,92,93,94,96,97,98,
84,86,87,89,91,92,93,54,96,97,98, 99,100,101,102,103 235026
99,100,101,102,103 47 041 09 10 Gasket, camshaft cover

4 Bearing, ball (2} 84,86,87,89,91,92,93,94,96,97 98,
84,86,87,89,91,92,53,04,96,97,98, $9,100,101,102,103 235025
99,100,101,102,103 235376 k| Shait, governor

5 Plate, hearing 84,86,87,89,91,92,93,94,96,97,98,
84,86,87,89,91,92,93,94,96,97,98, 99,100,101,102,103 235128-8
99,100,101,102,103 47 146 11 i2 Plug, expansion

6 Seal, front oil 84,86,87,89,91,02,093,04,96,97,98,
84.86,87,89,91,92,93,94,96,97 98, 99,100,101,102,103 *-236-11
99,100,101,102,103 47 032 66 13 Bearing

7 Screw, sems hex. cap 3/8-16x1" {4) 84,86,87,89,91,92,03,24,96,27,98,
84,86,87,89,91,92,93,04,96,27,98, 99,100,101,102,103 234866
99,100,101,102,103 : *x-159-2 14 Seal, rear oil

g Secrew, sems hex. cap 1/4-20%5/8" (4} 84,86,87,89,91,92,93,94,96,07,98,
84,86,87,103 ¥X-132-5 98,100,101,102,103 47 032 o7

a8 Screw, sems hex. cap 1/4-20x5/8" (4) 18 ingeit, intake and exhaust valve {2)

{Use before Serial No. 1630200013) 84,86,87,89,91,92,93,94,86,97 98,
99 X-132-8 29,100,101,102,103 230265

k)



Crankease

(Cont.) wie
Index Description Part Index Description Part
Number  Variation Number Nuinbar Number  Variation Number Mumber
18 Guide, valve (2) 17 Shafi, stub {3)
84,86,87,89,91,92,93,94,96,97,98, 101,102 236559
99,100,101,102,103 235007-$ 18 Plug, pipe
17 Shaft, stub (2) 94,96,97,98 47 139 01
84,86,87,89,91,92,93,94,96,97,98, 19 Plug, cup
98,100,103 236559 94,96 H-702-14

20




Group 8
Crankshaft
Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Kit, crankshait 1 Crankshaft
(1-1/2" dia. x 1-25/32" ig.) (1° dia. x 1-7/16" 1g.)
{Includes fiywheel hardware) (Use after Serial No. 1634300003)
45,78 45 142 19* 650 45 014 83
1 Kit, crankshaft 1 Kit, crankshafi
(1" dia. x 5-7/8" Ig., 5/16-24 tapped) (1" dia. x 3-9/16" lg.)
(Includes flywheel hardware) (includes flywhee! hardware)
57 45 142 34¢ 652 45 142 22*
1 Kit, crankshaft i Kit, crankshaft
(1-11/64" dia. step — (1" dia. x 2-1/8" Ig.}
1" dia. step x 4-17/64" lg.) {Includes flywheel hardware)
(Includes flywheel hardware) 653 45 142 37*
63 45 142 35* 1 Crankshaft
1 Kit, crankshaft (1" dia. x 4-5/64" lIg., threaded)
(1" dia. x 4-5/64" Ig. threaded end) 76 45 014 84
{Includes flywheel hardware) 1 Crankshaft
69 45 142 20* (1-7/16" dia. x 3-25/32" Ig.)
1 Kit, crankshafi 77 45 014 85
(1-3/8" dia. x 4-7/32" 1g.) 1 Crankshaft
(includes flywheel hardware) (1" dia. x 2-5/8" lg., 1/2-20 tapped)
71 45 142 39* 79,80 45 014 86
1 Kit, crankshaft i Crankshaft
{1-1/8" dia. step — 7/8" dia. step — (1" dia. % 3" 1g.)
3/4" dia. step — 3-3/16" 1g.) 81 45 014 89
{Includes flywheel hardware) 2 Gear assembly (2)
72 45 142 29* {Includes 3}
i Kit, crankshaft 45,57,63,69,71,72,73,76,77,80,81,
(1" dia. x 1-7/16" 1g.) 649,650,652,653 45043 03
(includes flywheel hardware) 2 Gear assembly (3)
73 45 142 36* (Includes 3)
i Kit, crankshaft 78,79 45 043 03
{1-1/8" dia. x 3-25/32" ig.) 3 Bearing, needie (2)
{Includes flywheel hardware) 45 ,57,63,69,71,72,73,76,77,80,81,
84S 45 142 21* 649,650,652,653 47 030 Gt
i Kit, crankshaii 3 Bearing, needie {3)
(1" dia. x 1-7/16" lg.) 78,79 47 030 01
{Includes flywheel hardware) 4 Kit, spacer
(Use before Sariai No. 1634300013) (Includes 5)
650 45 142 3§ 45,57,63,69,71,72,73,76,77,78,79,
80,81,649,650,652,653 47 755 01

21



Crankshaft

{Cont.) w6
fndex Description Part index  Description Part
Number Variation Number Number Number Vasiation Number Number .

5 Retainer (2)
45,57,63,69,71,72,73,76,77,78,78,
80,81,649,650,852,653 X-268-34

*NOTE: Crankshafi contains internal fastening threads,
Kits include flywheel fastening hardware (a
woodruff key, washer, screw, and drive cup
bushing). See Flywheel Group 13 for pari
numbers. Crankshaft dimensions listed are for
PTO end outside the cyiinder block.

22



Wiie
Group 9
Cylinder Head
Index  Description ““Part - |' Index Description Part
: Number | Variation Number Number |~ Number. Variation Number Number
1 Head, cylinder "4 | Screw, hex. cap 3/8-16x1-1/2" (8)
27 45 015 08 : 27 270158
1 Head, cylinder 4 Screw, hex. cap 3/8-16x1-3/48"
31 45 015 06 27,31 _ 270721%
o2 Gasket, cylinder head N 4 Screw, hex. cap 3/8-16x1-1/2" (7)
- 27,31 45041 17 31 _ 270158
.3 . . Washer, plain 3/8" (10) ihecs 4 Screw, hex. cap 3/8-16x2" .
2T 270889 3 X-129-14
3 Washer, plain 3/8" (9) 5 Sirap, lifting
31 270858 27,31 47 445 02
3 Washer, piain 3/8" 6 Screw, hex. cap 3/8-16x1"
31 A7 468 07 27,31 47 086 17

23



Group 10
Dipsticic

index ~ Description Part Index "~ Description Part
Number Variation Number Number Number Variation Number Number
1 Dipstick 13-7/8" blade 4" Screw, sems fillister hd. 10-24x1/2" (3)
35 47 272 03 35,565,568,569 X-131-2
1 Dipstick 15-5/3" blade "8 Gasket, ol £l tube ,
568 47 038 26 _ 35,565,568,569 237064
1 Dipstick 15-3/8" biade 6 Dipstick 4-3/4" blade
569 47 038 27 528 237013
2 O-Ring 6 Dipstick 13-1/64" blade
568,569 41153 01 565 45 272 04
3 Tube, oil fill 7 Tube, oil il
35 47 123 14 528 47 123 08
3 Tube, oil fill 7 Tube, oit {ill
568,569 47 029 05 565 47 180 05

24




=
anhy
s

Group 11
Electric Start

index ' Description Pari Index Description Part
Number - Variation Number Number Number Variation Number Number
1 Starter assembly 11 Screw, sems hex. cap 1/4-20x3/4" (2)
{Inciudes 2-8) 576,580,585 X-67-62
{Use before Serial No. 2235000013 1 Screw, sems hex. cap 1/4-20x3/4"
for individual starter components only. 578,580,581,582,586 X-67-62
After Serial No. 2235000003 use i2 Screw, flange hex. cap 1/4-20x7/16" (2)
41 098 06 for starter assembly 576,581 X-67-83
breakdown. For complete replacement i2 Screw, flange hex. cap 1/4-20x7/16"
order 41 098 06.) 576,578,580,582 X-67-83
{Replaced by 41 098 06) 12 Screw, flange hex. cap 1/4-20x7/16" (3)
576,578,580,581,582,685,586 41 098 04 580 X-67-83
2 Bolt, thru 1/4-20x5-1/16" (2) 41 086 19 12 Screw, flange hex. cap 1/4-20x7/16"
3 Cap, commutator end assembly 52 227 03 (Use before Serial No. 1714200013}
4 Kit, brush and spring 585 X-67-83
(Replaced by 52 227 03) 5275515 13 Screw, sems hex. cap 3/8-16x1" (2)
5 Armature 45170 02 578,580,585,586 X-159-2
8 Cap, drive end 41 227 03 13 Screw, sems hex. cap 3/8-16x1-1/4" (2)
7 Kit, drive 582 X-159-3
{Includes 8) 47 755 07 14 Bracket, solenoid
8 Kit, drive paris 47 755 18 578,580,582 47 126 28
9 Bracket 14 Brackel, solenold
576,578,580,581,582 45 126 17 (Use before Serial No. 1714200013)
g Bracket 585 47 126 29
{Use before Serial No. 1714200013) 15 Solenoid -
585 45 126 17 576,580 25 438 01
10 Washer, lock 1/4" (2) 15 Sotenold
576,580,581 X-20-1 581 45 435 07

25



Eleclric Start

(Cont.) M6
Index Description Part index Description Part :
Mumber  Variation Number MNumber Mumber  Variation Number Mumber . o
15 Sclenoid 16 Mest, hex. 1/4-20 (2
(Use before Serial Mo. 1723300013) {Use before Serial No. 1723300013)
585 25 435 01 585 A-81-1
16 Nut, hex. 1/4-20 (2) 17 Clip
576,580,581 X-81-1 582 47 154 03

Eleciric Start
(Cont.)

Index Description Part Index BDescription Part
Number  Variation Number Nuimber Number Varation Number Number
18 Starter assembly Not Hlustrated
{Includes 19-24) Bracketl, starier
(Use after Serial No. 2235000013) {Not supplied by Kchler Co., contact
576,578,580,581,582,685,586 41 G953 066 Original Equipment Manufacturer.)
19 Bolt, thru 1/4-20x5-1H86" (2) 4108619 585,586
20 Cap, commutator end assembly 41 227 05 Lubricani, starter
21 KiE, brush & spiing 82785 28 576,578,580,581,582,535,586 82 357 01
22 Armaturs 4517003 Lead, black, solenoid 1o siarier
23 Cap, drive end 41 038105 {6" — 6 gauge - terminals: 2 insulated
24 iKit, drive 41 785 33 grip barrel eyelets)
576,580,581 52 518 03

NOTE:  For decals, see Accessories Catalog E-1953-A.

28



Group 12

Exhausi

v Index Description Part Index Description Part
: pNumber Variation Number Number Number Varlation Number Number
1 Muffler 7 Elbow, sireet T
: 25,503,505,507 45 068 M1 2g 45 054 16
3 2 Muifler, spark arrestor 7 Elbow, exhaist
28,34,37 45 068 08 : - 36 45 054 04
3 Muffler 8 Stud (2)
506 . 45 068 10 26,503 41 672 19
4 Pipe 1-1/4 N.PTE x 6" 8  Stud, 3-11/32" i
25,28,31,502,506,507 25 136 03 504 237522
4 Pipe 1-1/4 N.P.T.F. x 8" 2 Mufiler
29 4% 136 02 36 47 068 15
4 Pipe 1-1/2 N.RT.F x 3" 10 Screw, sems hex. cap &/16-18x1"
504 45 136 01 36 41086 15
5 Gasket, exhaust rh] Washer, plain 3/48"
32,501 45 041 18 36 X-25-20
6 MNui, locic 1-1/8" 12 Spacer 13/32" LD.
(Use after Serial No. 1928400003) 36,504 X-400-71
7 45 100 01 13 Clamp (2)
6 put, lock 1-1/4" 36 237548
8,28,29,36,38 45100 01 13 Clamp
7 Elbow, exhaust 506 45 237 01
{Use after Serial No. 1928400003) 14 Elbow
7 45 054 04 {Includes 6}
7 Elbow, exhaust 38 45 084 20
8 45 954 05 15 Guard, mufiler
7 Ethow, strest 505 25 314 o1
28 45 054 45

27



Group 13
Flywheel

Index Description Part Index : Descripiion Part
Number Variation Number Number Number ~ Variation Number © Mumber
1 Flywheel 5 - Key, woodruff 3/16x1" + -
503,505,507,508,509,510,511,512, . 88,500,501,502,503,504,505,506,
514,516,517,520,521 © 47 025 53 507,508,509,510,512,513,514,515,
1 Flywheel PRI ; 516,517,518,519,520,521,522. .., ... X-46-3
504 47 025 58 8. Key, woodrufi 3/16x1" _
2 Flywheel {Use before Serial:-No. 1713300013)
88,506,518 47 025 54 - o b1t R T AR X-48-3
2 Flywheel 5 Key, woodruff-3/16x5/8" - - -
500,501 . (Use after Serial No, 1713300003)
Before Serial No. 2006700013 use: 47 025 54 511 tr Lo K-42-15
After Serial No. 2006700003 use: A&7 025 56 8 Spacer 17/64" 1.D, (4)
2 Fiywheel 88,500,501,502,503,504,505,5086,
502,513,515,519,522 47 425 56 507,508,509,510,511,512,513,514,
3 Washer, plain 3/8" 515,516,517,518,519,520;521,522 25 {12 (4
500,501,502,503,504,505,506,507, 7 Fan
508,509,510,511,512,513,515,516, 88,500,501,502,503,504,505,5086,
517,518,521,522 32 468 15 507,508,509,510,511,512,513,514,
3 Washer, plain 3/8" 516,517,518,519,520,621,522 28 157 01
(Use before Serial No. 1826800013) 7 Fan
520 52 463 15 515 25 157 02
& Screw, hex, cap 3/8-24x1-1/4" 8 Screw, sems hex. cap 1/6-20x5/8" (&)
502,503,504,505,508,507,508,503, 88,500,501,502,503,504,505,5086,
510,511,512,513,615,516,517,518, 507,508,509,510,511,512,513,514,
521,622 25 036 24 516,517,518,519,520,521,522 25 086 21
4 Scraw, hex. cap 3/8-24x1-1/4" ] Screen, grass
(Use beiore Serial No. 1826800013) 503,506,511,617,521 25 182 01
520 25 086 24

26




Fiywhesl

M6 (Cont.)
index Description Part index Description Part
Mumber Variation Number Numbsar MNumber Variation Number Mumber

9 Screen, grass 20 Serew, pan hd. 10-16x7/8" (5}
{Use before Serial No. 1826800013) 517 25 086 4z°
520 25 162 01 21 Washet, lock #10 (5)
10 Screen, grass 517 X-1g-13+
88,500,501,502,513,514,51¢2 25162 02 22 Washer, piain 3/16" (5}
10 Screen, grass 517 25 468 03
502,504 23 Spacer 1/2" thick (5)
Before Serial No. 2027800013 use: 23 162 02 517 25 12 08*°
After Serial No. 2027800003 use: 25162 04 23 | Spacer 1i/32" thick (5)
10 Screen, grass o 517 47 112 214
505,512,516,518 25 162 03 24  Diaphragm (5)
i0  Screen, grass 517 220074
510 - 25 Guard, grass screen
Before Sarial No.2101400013 use: 25 16202 517 47 314 01
After-Serial No. 2101400003 use: 25 162 04 26 Screw, fillister hd. 10-16x3/4" (5)
10 Screen, grass I 517 25 086 36¢
(Use before Serial No. 1826800003) o 27 Screw, hex. cap 10-24x1" (5)
520 - 25162 02 517 X-97-47
10 Secreen, grass Lo ~ “28  Washer, lock #10 {5)
522 2516204 517 X-22-22¢4
11 Kit, rope start puliey S “t..20  Screw, pan hd. 10-24x3/8" (5)
{Includes 10,12-18, decal 25 113 06) ‘. 517 X-50-7
88,500,501,514,519 47 755 29.. - 30 Nut, elastic stop 10-24 (5)
11 Kit, rope start pulley o 517 X-101-9
{Includes 10,12-18, decal 25 113 06) 31 Shaft, front drive
{Use after Serial No. 1826800003) 505 52 144 19
520 47 755 29 3t Shaft, front drive
12 Spacer _ 508
88,500,501,514,619,520 a7 11218 Before Serial No. 1634300013 use: 52 144 19
13 Pulley . After Serial No. 1634300003 use: 235954
‘88,500,501;514,519,520 47093 01 31 Shaft; front drive
14 Washer, plain 3/8" 512,516 47 144 09
88,500,501,51 4,519 52 114 0% 32 Screw, sems hex, cap 3/8-16x1" (4)
i4 Washer, plain 3/8° 505 508 512,516 X-159-2
{Use after Serial No. 1826800008)
520 : 52 114 01 NOTE: a. To install guard to blower housing equipped
15 Screw, hex. cap 3/8-24x%-3/4" “with” weld nuts, and “with” an exiended
88,500,501,514,519 25 086 25 mounting surface,
15  Screw, hex. cap 3/8-24x1-3/4" R
{Use after Serial No. 1826800003) b. To insiall guard to blower housing equipped
520 25 086 25 “with” weld nuts, but “without” an extended
16 Screen,. mauntmg surface.
88,500,501,514,5192,520 230088
17 Retainer ¢. To install guard to blower housing “not”
88,500,501,514,519,520 230363 equipped with weld nuis, but “with” an
18  Rope extended mounting surface.
88,500,501,514,519,520 A-230092
19 iit, fixed grass screen d. To install guard to blower housing “not”
{Includes 20-28) equipped with weld nuis, and “without” an
517 47 755 37 extended mounting surface.
20 Screw, pan hd. 10-24x7/8" (5)
517 H-B0-12° NOTE: For decals, see Accessories Calalog E-1953-A.

28



Group 14
Fuel Pump

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number

1 Pump, fuel 87 Clamp, hose (2)

(Includes 2-6) 41,46,50,502,513,519 X-425-9
41,46,49,50,51,502, 503 504,505,508, g Clamp, hose (2)
507,508,510,511,514,515,516,517, 51 .. .. 25 237 01
518,519 ‘ 47 55904 g  Clamp, hose (2)

2 Gasket, fuel pump (Use before Serial No. 1634500013) _
41,46,49,50,51,502,503,504,505,508, .. Bo4 _ X-426-9
507,508,510,511,513,514,515,516, 9 Clamp, hose (2).

517,518,519 25 041 08 {Use, hefore Sena[ No. 1629900013)

3 Washer, ‘plain /4" (2) ' . Bog ' X-426-9
41,46,49,50,51,502, 503 504,505, 508, 9 Clamp, hose (2)
507,508,510,511,513, 514 515,518, .. {Use before Setial NO 1804800013).
517,518,518 X-25-83 - 508 | X-426-9

4 Connecior, hose — 80° 3/16" 2 Clamp, hose (2) '
41,46,44,50,51,502, 503 504, 505,506, (Use before Serial No, 2013100013)
507,508,510,511,5613,514,515,516, 514,516,518 H-426-9
517,518,519 H-391-11 9 Clamp, hose (2)

5 Connector, hose — 90° 1/4" (2) {Use before Serial No. 1926200013)
41,46,49,50,51,502,503,504,505,5086, 515 X-426-2
507,508,510,5611,513,514,515,518, 10 i.ine, fuel 5-1/2"

517,518,519 25 155 02 41,502 25 3583 O

& Connecior, hose ~ 45° 1/4" 0 Lineg, fusl 3"
41,45,49,50,51,502,503,504,505,508, 46,513,519 25 3583 02
507,506,510,511,514,615,516,517, 10 Line, fuel &-1/2"

518,519 47 15512 51 41 353 13

7 Pump, fuel 10 Line, fuel 5-1/2"

{Includes 2,3,5,8) (Use before Sesial No. 1634500013)

513 47 559 02 504 25 353 01

8 Cennector, hose — straight 1/8”

513 #-380-2

30




Fuel Pump

Mie (Cont.)
index Description Part index Description Pari
Mumber  Variation Number Number Number Variation Number Mumber
10 Line, fuel 5-1/2" 13 Filter, fuel
{Use hefore Serial No. 1629900013) 438,50,51,510,513,517,519 25 060 02
506 25 383 01 14 Line, fuel 8"
10 Line, fuel 5-1/2" 41 25 353 10
(Use before Serial No. 1804800013} 4 Line, fuel 19"
508 25 353 01 50,510 47 353 02
10 Line, fuel 5-1/2" 14 Line, fuel 20"
{Use before Serial No. 2013100013) 51 41383 1
514,516,518 25 353 01 14 Line, fuel 6-1/4"
10 Line, fuel 5-1/2" {Use before Serial No. 1933200013}
{Use before Serial No. 1926900013) 513 25 353 04
515 25 353 01 i5 Clamp, hose (2}
11 Screw, fillisier hd. 1/4-20x3/4" (2) : 50,51 25 237 01
41,46,49,50,51,502,506,507,509, ' 15  Clamp, hose
510,513,515,516,517,519 W-174-2 510 25 237 1
i2 Cover, fuel pump ;
509,512. ' 240282
Fuel Pump
(Cont.)
10
: N
Index Descripticn Part " Index Description Part
Number Variation Number Number Nurfmber Variation Number Number
16 Pump, fuel 18 Connector, 45° press fit
{w/press-in fitlings) w/O-Ring (A.R.)
(Flow arrows go right to left as shown) {For 1/4" 1.D. rubber hose)
{(Includes 2, [25 041 08], 3,15-18) 502,503,507,508,511,5615,518 25224 02
{Replaced by 47 558 04) 19 O-Ring (4)
502,503,507,508,511,515,518 47 559 08 502,503,507,508,511,615,518 25 153 01
17 Connector, 90° press fit 20 Screw, puss hd. 6-19x3/8" (2)
w/O-Ring (A.R.} (2) 502,5603,507,508,511,515,518 25086 35
{For 1/4" 1.D. rubber hose)
502,503,507,508,511,515,518 25 294 04




Group 15
Fuel Tank

E=
17
Index Description Part Index . Description _ _Part
Number Variation Number Number Number  Variation Number = Number
1 Tank, fuel 1 Tank, fuei e o
(1/2" high filler neck) {Use after Serial No. 1928400003)
(Replaced by 47 755 39) 576 o _ 47 065 07"
566,567,568,569,570,571,572,573, 2 Cap, fuel fank
574,575,577,578 47 065 941 {Use on tank with 1/2" high filler neck)
i Kit, fuel tank 566,567,568,569,570,571,572,573,
{(3/4" high filler necl) 574,575,577,578 25 173 02
{Includes cap 25 173 03) 2 Cap, fuel tank
566,567,568,569,570,571,672,673, (Use on tank with 3/4" high filler neck)
574,575,577,5678,579,584,588 47 785 39" 566,567,568,569,570,571,572,573,
1 KH, fuel tank 574,575,676,577,578,584,588 25 173 0%
(374" high filler neck) 3 Cap, fuel gauge
(Includes cap 25 173 03} 571,573,577,579 47 173 g4
{Use before Serial No. 1929400013)
576 47 755 39 | "WOTE: Ovder these paris according lo sivie used on

engine.

32




Fuel Tank

Mie {Cont.)
index Description Part Index Description Part
Number  Variation Number Mumber Mnber  Variation Number Mumber
4 Nut, acorn {2) i4  Line, fuel 6-1/2"
566,567,568,569,570,571,572,573, {Use afier Serial No. 1724000003, but
574,575,576,577,578,579,584 25 100 047 hefore Serial No. 1822300013}
5 Washer, plain 1/4" (2) 571 41 353 13
566,567,568,569,570,571,672,673, i4 Line, fuel 6-1/2"
574,575,576,577,578,579,584 X-25-7812 (Use after Serial No. 1724000003)
8 Mount, isolation (4) : 573 41 383 13
(Replaced by 47 760 01) 14  Line, fuel 6-1/2°
* 566,567,568,569,570,571,572,573, (Use after Serial No. 1908800003)
574,575, 576 577,578,579, 584 47 366 01 577 41 353 13
7 Palnut 1/4-20 (2) 15 Clamp, hose (2}
B - 566 567 568, 569,570,571,572,573, . 576,578 25 237 01
- 75,576, 577 578 579,584 - X-799-12 15  Clamp, hose (4).
8 1) 569,575, 579 584,588 ' 2523701
15 Clamp, hose (2)
47 126 30 . (Use efore Setial No. 1820400013)
9 I 25237 01
o i5
-HT X-25-28
i0 ; v, hex: cap 3/8- 18x1—1l " (@) . 56t 25 237 01
B 566 567,568,570,571,572,573,574, 15 Clamp, hose (2)
575,576, 577, 578 579 584, 588 X-159-3 (Use after Serial No. 1820400003)
1 Busi’lmg 567,568 25237 01
{Use w/metal shut-off vaive 25 462 01) i5 Clamp, hose
566,567,568,569,570,571,572,573, . {Before Serial No. 1724000013 use qty.2,
574,575,577,578 S é‘% 158 03 after Sérial No. 1724000003 use qty.4)
1 Bushing 571,573,574 25 237 01
(Use w/plastic shut-off valve 25 462 03) 16 Filter, fuel .
566,567,568,569,570,671,672,573, 566,569, 571 579, 580,584,588 25 050 02
574,575,577,578,584,588 25313 01 17 Line, fuel' 418" -
12 Valve, fuel shut-off, plastic 566;56‘(,568,,569,572,574,575,576,
{Use w/bushing 25 313 01) 578,579,584,588 47 353 02
566,567,568,569,570,671,572,573, 17 Line, fuel 20"
574,575,576,577,578,572,584,688 25 462 03! (Use after Serial No. 1724000003, but
13 Valve, fuel shui-off, metal before-Serial No. 1922300013}
{Use w/bushing 41 158-03) : 571 : 41 353 11
566,567,568,568,570,571,572,573, A 17 Line, fuel 23"
o 574,575,577,578 ' 25452 011 : {Use after Serial No. 1922300003)
14 Line, fuel 2" e ' ' 571 - 4135312
566,569,570,571,672, 573 574 575, 17 Line; fuel 20"
: 576,579,584,588 41 353 10 573,577 41353 1
14 Line, fuel 2" 18 Braclet, fuel tank suppoit
{Use before Serial No 1908800013) 569 45 126 18
577 41 353 10 19 Washer, plain 1/4" (2)
14 Line, fuel 2" 569 - X-25-20
{Use before Serial No. 1724000013) 20 Screw, hex. cap 5/M16-18x1" (2}
573 41 353 10 569 X-154-2
21 Kit, fuel tank moun’tmg (8)
'WOTE: Order these paris according to style used on 588 47 760 01
engine.
: NOTE: For decals, see Accessories Catalog E~1953-A.
NOTE: Index Nos. 4, 5, 7, o be used only on engines '

with isolation imount desigh. Isclation mount
47 366 01 replaced by fuel tank mouniing kit
A7 760 01.




Group 17
{Zovernor

Index Description Part Index Description. - _ Part
Number Variation Number .. . ... . .. Number Number - Varation Number . . . - Number

1 Bushing Y 4 Kit, governor gear
55,566,57,551,652,553,554, 555,556, (Includes 5y ERENS
557,558,5659,560,661,562,563,564, 553,554,556 R Lt A-236284-3
565,566,567,568;569,570,571,572; 5  Washer, plain 3/8" Lt el
573,574,575,576,577,578,579,580- 235476 55;56,57,551;552:553;554;555;556,;

2 Spacer T Lo 557,558,559,560,561,562,563,564,
55,56,57,551,5652,553,554,555,556, 565,566,567,568,569,570,571;572,
557,558,559,560,561,562,563,564, 573,574,575,5676,577,578,579,680 237022
568,566,567,568,569,570,571,572, 8 Washer, plain 1/4" :
573,574,575,576,577,578,579,580 X-400-80 55,56,57,551,552,553,554,555,556,

3 Kit, governor cross ghaft 557,558,559,560,561,562,563,564,

{Includes 2} 565,566,567,568,568,570,571,572,
55,56,57,561,552,553,554,555,556, 573,574,575,576,577,578,579,580 25 468 01
557,558,5659,560,561,562,563,564, 7 Pin, governor stop
565,566,567,5668,569,5670,571,572, 55,58,57,551,552,5583,554,555,556,
573,574,575,576,577,578,679,580 A-235256-S 557,558,559,560,561,562,563,564,

4 Kit, governor gear 565,566,567,668,569,570,671,572, A

(Includes 5) 573,574,575,576,577,578,579,580 231355 : -',5
B85,58,57,551,562,655,557,658,658, 8 Knob, cholie (wiset screw)

560,561,562,563,564,565,566,567,
568,560,570,671,672,573,574,575,

576,577,578,579,580 A-238743-8

{Use with 47 144 20)
{Use hefore Serial No, 1811200013)
551,5652,553,554,566,567,568,572,

573,675,677 47 341 ozF

a4



GGovernor

e {Cont.}
indsx Desgcription Part Index  Deszoription Part
Humber Variation Number NMumber Mumber Variation Number Humber
8 Hnob, choke 5 Bracket
(Use with 47 144 34 & 47 755 41) 567,568,672,577 £7 128 31
{Use after Serial No. 1811200003) 16 Washer, lock #10 {2}
551,552,553,554,566,567 568,572, {Use before Serial No. 1821300013}
578,575,577 47 341 03 551,562,566,573,575 Xx-12-1
9 Knob, speed control 18 Washer, lock #10
551:552,667,568,572,573,575,577 41 341 03 556,560,562,570,578,579 X~18-1
1G Bracket, choke shaft 16 Washer, lock #10
(Use before Serial No. 2119200013) (Use after Serial No. 1712500003)
- - B51,5562,5653,554,573,675 47 126 25 564 K-18-1
10 Bracket, choke shaft - 7 Screw, seimns hex. cap 10-24x3/8" (2)
{Use! béfd‘ré’Sér’iaE‘No. 2013500013) {Use before Serial No. 2119200013)
Uiedaed b 566 S : 47 12625 | 551, 552 573,575 . 41 086 23
10 Bracket, choke shaft - R 5 17 Screw; sems hex.cap 10-24x3/8" (2}
fhEn b 567,568,672,577 e - 4712625 ' “{Use before Senal No. 2013500013)
( 11 Bushing "hoke shaft/(2) - ? 566 41 086 23
551,552:55 54 566 567 568 572 3 i7 Screw, sems hex cap 10-24)(3/ " (2)
e B73,675,877 00 : 25 158 05 567,568,572,577- "41 086 23
12 E—F:mg (2} : . 18 “Washer, plain #10 (2)
-4 551,562,553,554,566; 567 558 572 (Use before'Serial No. 1822200013)
573,575,577 <o 2514101 (Replaced by X-25-92)
: 13 Screw, sems hex. cap 1!) 2433/8" (4) 551,552,553 /554,673,575 X-25-36
S (Usehafter Serial No. 2119200003) - 18  -Washer, plain #10 (2}
£ 551,652/573,575 B X-67-97 {Use before Serial No. 2013500013)
13 Screw, sems hex. cap 10-24%3/8" (2) {Replaced by X-25-92)
{Use after Serial No. 2119200003) 566 X-25-36
- B53,654 - X-87-97 18 Washer, plain #10 (2}
- 143 Screw, semis hex. cap 10 24x3/8" (Replaced by X-25-92)
(Use before Serial No. 2119200013) 567,588, 572 577 X-25-36
551,552,553,654,573,575 X-97-3 19 ‘Bracket - :
13  ‘Screw; héx.'cap 10-24x3/8" (2) {Use before Serial No. 2119200013)
(Use beforg Senial No. 1821300013) ' 551,552,553,554,573,575 47 126 26
551,552,566,573,675« - X-07-3 18 Brackét T
13 Screw, hex. cap 10-24x3/8" (2) {Use before Setial No. 2013500013)
562,567,568,572,577 + X-97-3 566 - 47 126 26
13 Screw, hex. cap 10-24x3/8" - 19 Bracket e
{Use before Serial No 20‘!3500013) 567,568,572,577 47 126 26
566 X-97-3 20 Clip (2)
13 Screw, hex: cap 1 0-24x3!8" : (Use beéfdre Serial No. 2119200013)
. 556,567,568,572,577 X-97-3 551,552,553,554,573,575 235603
© 14 Clamp, cable - 20 Clip (2)-
R {Before Serial No. 2119200013 use {Use before Serial No. 2013500013}
qty. 1, and after Serial No. 566 235603
2119200003 use giy. 4) 20  Clip, cable
551,652,673,575 235775 556,567,568,572,577 235603
14 Clamp, cable (2) 21 Bushing; linkage « black
(Use after Serial No. 2119200003) 55,56,57,555,556,5657,558,569,560,
553,654 235778 561,663,569;571,574,5676,579,580 25 158 11
14 Clamp, cable 21 Bushing, linkage ~ black (2)
560,562,567,568,572,577,579 235778 551,5652,553,554,566,567,568,572,
14 Clamp, cabie (4) 57A.575.677 25 158 11
{Use dfter Serial No: 2013500003) 21 Bushing, linkage — black
566 235778 (Use before Serial No. 1712500013)
15 Bracket 564 25 158 11
{Use before Serial No. 2119200013) 22 Bushing, linkage ~ white (2)
551,552,573,575 47 1286 31 551,652,566,567,568,572,673,575,
i5 Bracket 577 = 47 158 03
(Use hefore Seriai No. 2013500013) 22 Bushing, linkage ~ white
566 47 126 21 553,554,580 47 158 03

35



Governor

{Conti.) ile
tndex Description Part index  Description Part
Mumber Variation Number Mumber Mumber Varation Number MNumber

23 Shafi, choke conirol 32 Linkage, carbursior o i

{Use with knob 47 341 02) 55,56,57,651,552,553,554,555 558, -

{Peplaced by 47 755 41) 557,568,559,560,561,563,565,568,

(Use before SerEaE No. 1811200013) 567,568,569,571,572,573,574,575,
551,552,553,554,566,567,568,572, 576,577,579,580 47 079 10
573,575,577 - A7 144 20* 32 Linkage, carburetor

23 Kit, choke control shaft (Use before Serial No. 1712500013)

(Includes 8,12) 564 47 079 10

(Use after Serial No. 1811200003, but 33 Spring, linkage

before Serial No. 2119200013) 553,554 230117
551,552,553,654,573,575.. . 47 755 41* 34 Spring, governor

23 Kit, choke control shaft 551,5652,566,567,568,572,573,575,

(Includes 8,12) : 577 47 089 09

{Use after-Serigl: No. 1811200003) 34 Spring, governor : \
567,568,572;577 47 755 41* : 553,554 : - 4708907 )

24 Control assembly, choke 35 Spring, governor -, . 4 e

(Includes. 25); ... 55,57,556,557,561,562,564,565,

(Use aiter Sc—:rlai No. 2119200003) : 569,570,574,576,578,580 47 091 01
551,552,553,554,573,575 47 144 34 35 Spring, governor

24 Control assembly, choke 56,555,569;560,663,571,579 235496

{Includes 25) - 35 : Spring, govemcr

{Use after Serial’ No 2013500003) "+ 558
566 47 144 34 Before Senal MNo. 1614100013 use: 235496

25 Shaft, choke- . After Serial No. 1614100003 use: 47 091 1
551,552,553,554,5666,573,575 47 144 33 36 Linkage, choke

26  Palnut 1/4-20 - 551,552,553,573,575
55,56,57,551,652,6563,554,555,556, -Before Serial No, 2119200013 use: 47 072 04
557,658,5569,560, 561,562, 563 564, After:Serial No.- 2119200003 use: 47 07916
565,566,567,568,569,570,571,572, 36 Linkage, Choke :
573,574,575,576,577,578,579,580 X-798-1 566 @

27 Lever;-governor. . Before Senal No. 20135.0013 use: 47 079 04
55,56,57,551, 552 553 554 555 556 After Serlal No. 2013500003 use: . 47 072 16
557,558,559,560,561,563,564,565,: 36 - . Linkage, choke o
566,_567,568a.569=,52@,571_,572,523,- 567,568,572,577 . - - 47 07904
574,575,576,577,578,579,580 -, 47 090 20 37 .  Bracket, control panel _

27 Lever; governor (Use before Serial-No: 2119200013) s

{Use before Serial No. 171 7500013) : 554, 573 B75.. .- 47 126 28
562 s 47 090:20 37 --Brac t, conirol panei

28 Screw;. sems hex. cap 1/4-20x1-1/4" (Use before Serlai No. 2013500013) '
55,56,57,651,552,553,554,555,556, ... 566 i, 47126 28
557,558,559,560, 561 562 563 564, 37 Bracket coniml panel o
565,566,567,568,;669,570; 571 5872, 567 568 5?2,577 SR L. 47126 28
573,574,575,576, 577,578,579, 580 X-776-1 38 GaskEi cal i

29 Lever assembly, governor: .- {Use before Serial No 2119200013)

{Includes 26,28) 551,552,553, 554 5?3 575 235025

(Use after Serial No. 1717500003) 38 Gasket, camshatt cover
562 A-237653 {Use: before Serial No. 2013500013)

30 Bushing, linkage — natural 566 2350258
55,56,57,551,552, 853,554,555 656, 38 Gasket, camshail cover
557,558,559,560,561,563,565,5686, 567,568,572,577 235025
567,568,569,571,572,573,574,575, 39 Spacer
576,577,579,580 47 158 07 (Use before Serial No. 2119200013)

30 Bushing, linkage — natural 551,552,553,554,573,575 25 112 03

{Use before Serial No. 1712500013} 39 Spacer
564 47 158 07 {Use before Serial No. 2013500013)

31 Waghey, plain 3/18" 566 2511203

{Use before Serial No. 1617700013) 38 Spacer
b51,552 556,557 558,567 568,575, 567,668,572,577 2511203

577 25 463 02

36



Governor

W16 {Cont.)
Index Description Part Index Description Part
MNumber Variation Number Number MNumber Variation Number Mumber
40 Washer, lock /4" 46 Swiich, kil
56,57,5655,5586,558,559,560,561, (Use befare Serial No. 2119200013}
563,564,565,567,568,568,570,571, {Replaced by 25 452 13)
572,574,576,577,578,579 X-20-1 551,573 25 095 42
40 Washer, fock 1/4" 46 Switch, kill
{Use before Serial No. 2119200013) {Replaced by 25 452 13)
551,552,553,554,573,575 X-20~3 568 25099 12
40 Washer tock 1/4" a7 Bracket, speed conirol
(Use before Serial No. 2013500013} {Use before Serial No. 2119200013)
566 X-20-1 551,552,553,573,575 47 126 21
40  Washer, lock 1/4" 47  Bracket, speed control
{Use before Serial No. 1614100013} (Use before Serial No. 2013500013)
558 -X-20-1 < 566 47 126 21
41 Screw, hex cap 1/4-20%5-1/16" 47 Bracket .speed control
(Use before Serial No. 2119200013} o 567,568, 572,577 47 125 21
551,552,553,554,573,575 <47 085 16 48 Lef\'iie,eg','_ﬁspeed ‘control
41 Screw, hex. cap 1/4-20x5-1/16" :551,552,566,567,568,572,573,675 47 09¢ 12
(Use before.Serial No. 2013500013) 49 Lever, speed conirol
566 47 086 16 553,554 47 090 22
41 Screw, hex. cap 1/4-20x5-116" 50 Washer, spring /4" {2)
567,568,572,577 47 086 16 551,552,553,554,566,567, 568 572,
42 Scraw; hex. cap 1/4-20x3/8" 573,675 41 468 03
(Use before Serial No. 2119200013) 51 Washer, plasn /4"
. B51, 552 553,554,573,575 X-132-1 {Use after Serial No. 2119200003)
42 Screw, sems hex. cap 14-20x3/8" 552,554,573,575 X-25-78
{Use before Serial No 2013500013) 51 Washer, plain 1/4"
566 X-13241 567 X-25-78
42 Screw, seins hex. cap '¥I4-20x3l8" - 52 Tab, locking
563,567,568,572,577 X-~132-1 551,552,553,554,566,567,568,572,
42 Screw, sems heX. cap 1/4-20x3/8" 573,575 52 448 02
{Use before Serial No. 2119200013) 53 Nut, jam 1/4-20
551,552,653,554,573,575 X-132-1 551,552,553,5666,567,568,572,573,
42 Screw, sems hex. cap 1/4-20x3/8" 575,577 41 100 04
{Use before Serial No. 2013500013) 54 Bracket
566 X-132-1 (Use before Serial No. 2119200013)
42 . Screw, sems hex. cap 1/4-20x3/8" 551,652,573,575 47 126 27
567,568,672,577 X-132-1 54 Bracket
43 Washer, plain-1/4" {Use before Serial No. 2013500013)
{Use before Serial No. 2119200013) 566 47 126 27
551,552,553,554,573,675 H-25-63 54 Bracket
43 Washer, plain 1/4" 567,5668,672,577 47 126 27
{Use before Serial No. 2013500013} 55 Screw, pan hd. 10-24x3/8"
566 X-25-63 {Use before Serial No. 2119200013)
43 Washer, plain 1/4" 551,5652,553,5654,573,575 X-50-7
567,568,572,577 X-25-63 55 Screw, pan hd. 10-24x3/8"
44 Screw, sems hex. cap 1/4-20x5/8" (2) {Use before Serial No. 2013500013)
(Use before Seriat No. 2119200013) 566 #-50-7
551,552,553,554,573,575 X-i32-5 55 Screw, pan hd. 10-24x3/8"
44 Screw, sems hex. cap 1/4-2015/8° (2) 567,568,572,577 A-50-7
{Use before Serial No. 201 35000183) 55 Screw, hex. socket cap 10-24x1"
566 - #-132-5 {Use after Serial No. 2118200003)
44 Screw, sems hex. cap 1/4-20x5/8" (2) 551,552,553,654,573,575 47 086 25
567,568,572,577 X~132-5 58 Nut, hex. 10-24
45 Washer, plain 1/4" (2 551,552,553,654,572,673,575,577 X-70-2
{Use before Serial No. 2119200013)
551,552,553,564,5673,575 #-25-53 *NOTE: Order according 1o design used on engine or use
45  Washer, plain 17/4" {2) choke conirol shaft kit 47 755 41.
(Use befare Serial No. 2013500013)
566 X-25-53
45 Washer, plain 1/4"
567,568,572,577 H-25-53

37



Governor
{Cont.)

Index Description ' Part Index Description _ Part
Number Variation Number Mumber Number Variation Number Number
57 Screw, hex. cap 1/4-20x1-1/2" 58 Sciew, pan hd. 8-32x1/4°
56,555,556,558,560,571,57%2 H-5-28 (Use after Serial No. 1922300003)
57 Screw, hex..cap 1/4-20x1-1/2" (Replaced by 41 086.20)

{Use before Serial No. 1614100013) 576 #-51-8
558 X-5-26 59 Washer, plain 1/4"

58 Screw, pan hd. 8-32x1/4" 56,57,555,558,559,560,561,562,

{Replaced by 41 086 20) 563,564,565,569,570,571,574,576,
56,57,555,556,559,560,562,564, 578,579 H{-25-63
568,569,571,574,578,579 X-51-8 58 Washer, plain 1/4"

8 Screw, pan hd, 8-32x1/4" (Use before Serial No. 1614100013}
{Use before Serial No. 16814100013) 558 X-25-63
(Replaced by 41 086 20} 59 Washer, plain 1/4" (2}
558 X-51-8 556 H.25-68
80 Washer, plain 1/4"
56,57,555,556,550,560,562,564,
565,569,571,574,578,579 H-25-102

38



CEovernor

M6 {Cont.)
index Descripiion Part index  Description Pari
Mumber  Variation Number Number Mumber Varalion Number Number
60 Washer, plain /4" 69 Lever, choke conirs!
(Use before Serial No. 1614100013) 57,556,558,561,570,576 &7 080 o7
558 #-25-102
60 Washer, plain /4" 69 Lever, choke control
(Use after Serial No. 1922300003) 559,569 47 080 40
576 X-25-102 5% Laver, choke control

81 Bracket, speed control 580,571 47 080 05
56,555,556,559,560,571,578 235086 70 Spacer 23/64" 0.D., 136" ig.

81 Bracket, speed control 56,57,556,558,559,561,563,564,

(Use before Serial No. 1614100013) 565,569,570,574,576,578 a7 1iz 02
558 235086 70 Spacer

62 . Washer, spring 3/8" (2) 560,562,571,579,580 47 11219
66,57,555,556,558,559;560,561, 71 Washer, plain 1/2"
562,563,564,565,569,570,571,574, 56,556,560,562,564,565,571,574,
576,578,679,680 o . 275690 578,579,580 X-25-82

62  Washer, spring 3/8" : 72  Lever, throtile conirol

: {(Use before Serial No. 1614100013) e - 56,556,562,574 47 050 10
558. 275690 72  Lever, throtile control .

63 Spacer 23/64" 0.D., 916" lg. ' 57,558,561,570,576 47 080 08
56,555,559,560;561,571,676,579 235085 72 Lever, throttle control

63 - Spacer 23/64" 0.D., 8/16" Ig. - 559,569 47 090 38

(Use before Serial No. 1614100013) 72  Lever, throttle control
558 235085 560871 7 - 47 090 09
64 Kit, clamp: 72 Lever, throtile conirol
- (Includes 58,60) 580 47 090 25
56,57,555,556,559,560,562,564, 73 Nut, hex. 1/4-20
565,569,571,574,578,579 48 755 10 56,57,556,558,559,561,562,563,
64 Kit, clamp: 564,565,569,570,574,576,578,580 X-76-2
(Includes 58,60) 73 Mut, hex. 1/4-20
(Use before Serial No. 1614100013) 560,571 X-81-1
558 48 755 10 74 Screw, sems hex. cap 1/4-20x1/2"
64 Kit, clamp 55,56,57,555,556,557,558,559,560,
(Includes 58,60) 561,562,564,569,570,671,574,578,
(Use after Serial No. 1922300003) 579,580 X-132-6
576 48 755 10 75 Washer, plain 1/4"
65 Spacer 17/64" LD., 13/32" 0.0, 55,56,57,555,556,558,559,560,561,
1/2" 1g. 562,563,564,569,570,571,574,576,
56,555,559,560,571,578 X-384-2 578,579,580 X-25-72
65 Spacer 17/64" LD., 13/32" O.D,, 76 Bracket, choke
12" la. 55,56,57,555,656,557,558,558,561,
{Use before Serial No. 1614100013) 562,563,564,569,570,574,576,578,
558 X-384-2 580 47 126 09

66 Linkage, throttie 76 Bracket, choke
58,555 47 079 07 560,579 47 126 13

66 Linkage, throiile 77 Nut, hex. 8-32

{Use before Serial No. 1614100013) 55,56,567,555,557,558,559,560,561,
558 47 079 08 562,563,564,569,570,674,576,578,

66 Linkage, throtile 579,580 X-72-4
559,560 47 079 08 78 Screw, fillister hd. 8-32x15M16"

67 Linkage, choke 55,56,57,555,557,558,559 560,561,
55,56,57,655,556,557,5658,558,560, 562, 563,564,569,570,571,574,576,
561,563,564,569,570,571,574,576, 578,579,580 232558
578,579,580 47 079 o1 79 Clamp, swivel

68 Screw, hex. cap 1/4-20x1-1/2" 55,57,555,556,557,558,559,561,

56,57 ,556,558,559,5660,561,563, 562,563,564,569,570,574,576,578,
564,565,569,570,571,574,576,578, 580 47 237 02
579 H-5-26 80 Washer, plain 3/16"

68 Screw, sems hex. cap 1/2-20x1-1/4" 55,56,557,558,559,561,662,563,

562,680 H-132-9 564,569,570,574,576,578,580 25 468 04

[$15] L.aver, cholte conlrol
56,663,564,565,574,578,550 47 080 06




Governor

(Cont.) M6
index Description Part index  Descripilon Part
Mumber Variation Number NMumber Mumber Variation Number Mumber
21 Screw, sems hex. cap 10-24x3/4° 91 Body, bail joint
55,67,557,558,559,561,562,563, 562,570 45 208 03
564,569,570,676,578,580 X-67-51 82 Joint, ball (2)
82 Clip, cable spring {Use after Serial No. 1712500003)
56 210148 564 237130
83 Screw, sems hex. cap 10-24x5/8" 92 Joint, ball (2)
56 X-67-38 578 237130
84 Brackei, choke 93 Rod, throitle
560 47 126 36 (Use after Serial No. 1712500003}
84 Bracket, choke 564 235078
562 47 136 24 93 Rod, throtile
85 Screw, fillister hd. 10-24x1/2" 578 235078
560,579 X-15-5 94 Kit, speed control and choke
86 Screw, flange hex. cap 1/4:20x5/3" bracket
562 52086 11 (Includes 20,59 qty. 2, 61,62,68,74,
87 Cable, choke 89,80,95-100)
562 47 159 01 556 : 47 755 34
88 Screw, ball 95 Spacer 7/64" 1.D.
562,570 43 194 01 556 45 112 01
89 MNut, hex. 10-32 {2) 96 Retainer, throitle rod
556,562,570 X-70-3 556,562,570 235278
89 Nut, hex. 10-32 (4) 97 Bracket, adjusting screw
{(Use after Serial No. 1712500003) 556 47 126 32
564 X-70-3 98 Spacer 1/4" 1.D, x 3/8" Q.D.
89  Nut, hex. 10-32 (4) 556 25 431 01
578 X-70-3 99 Screw, sems hex. cap 1/4-20x1/2"
90 Rod, ball joint 556 25 086 14
556,562,570 235277 100 Bracket assembly, throtile
{Includes 20}
556 A-237559




index Description Part Index Description Part
Number Variation Number Number Number Varation Number Number

1 Module, ignition 5 Screw, sems hex. cap 10-24x3/4" (2)
95,97,736,737,738,739,740,741,742, 750 X-67-51
743,744,745,746,747,748,750,755 47 584 02 6 Kit, stator (25 amp)

2 Washer, plain #10 (2) (Includes 7,8, terminal 25 452 06)
95,736,737,738,739,740,741,742, 742,750 25 755 07
743,744,745,746,747,748,755 X-25-79 7 Screw, sems hex. cap 10-24x1" (4)

3 Screw, sems hex. cap 10-24x7/8" (2) 742,750 25 086 29

(Replaced by X-67-51) 8 Connector, receptacle,
95,736,737,738,738,740,741,742, reciifier-regulator A/C (2)
743,744,7458,746,747,748,755 X-156-1 742,750 25 155 04

4 Kit, stator (15 amp) 9 Clip,. lead

(includes 5, terminal 25 452 01) 95,97,736,738,736,740,741, 743,744,
95,736,738,739,740,741,743,744, 746, 747,748,755 H-728-1
746,747,755 237878 2] Clip, lead

5 Screw, sems hex. cap 10-24x3/4" (4) 742,750 234531
95,736,738,739,740,741,743,744, 10 Screw, sems hex. cap 5-32x3/8"
747,748,755 X-67-51 95,97,736,738,739,740,741,742,743,

5 Screw, sems hex. cap 10-24x3/4" (3) 744,746,747 748,750,755 A-67-59
97 X.87-51

41




Ignition

{Cont.) Mi6
Index  Descripiion Part Index BDescription Parl
Number Variation Number Mumber Mummber Variation Number Mumber
1t Spark plug RH-10 24 Stator {1.25 amp)
95,97,736,737,738,739,740,741,742, {Replaced by 25 755 12)
743,745,746,747,748,750,755 235041-8 748 25 085 03
i Spark plug RH-10 25 Screw, sems hex. cap 10-24x1/2" (3)
744 97,748 25 086 30
Before Serial No. 1716800013 use:  235041-S 26 Rectifier-reguiator (25 amp)
After Serial No. 1716800003 use: 41 132 02 742,750 25 403 01
12 Clip ' 27 Harness, wiring
95,97,736,737,738,7393,740,741,742, (Use after Serial No. 2134400003)
743,744,745,746,747,748,750,755 210281 741 45 476 02
13 Kit, rectifier-regulator (15 amp) 27 Harness, wiring
(Includes 14) 746 47 176 08
95,736,738,739,740,741,743,744, 27 Harness, wiring
746,747,755 25 755 03 750 47 176 03
14 Screw, sems hex. cap 1/4-20x5/8" (2) 28 Sleeve
95,786,7_38,?39,740,741,742,743,744, {Use after Serial No. 2134400003)
746,747,750,755 X-132-5 741 12431 01
15 Connector 28 Connector
95,7306,738;739,740,741,743,744, 746,750 48 155 01
746,747,755 236602 30 Connector
16 Connector:. 750 25155 06
738,744 41 155 03 31 Stator
16 Connector (To be replaced by 25 755 15)
(Use after Serial No. 2014900008) 97 25 085 02
747 41 155 03
17 Clip Not lllustrated
95,740,741,743,746 235173 Lead, violet, rectifier-regulator to
7 Clip connector
(Use after Serial No. 1913000003) (12-1/2" — 14 gauge — terminals: 2
738,743,744,755 235173 uninsulated locking tab female 1/4")
i7 Clip 95,739,743,747 47 518 46
(Use after Serial No. 2014900003} Lead, violet, rectifier-regulator o
747 235173 connector
17 Clip _ (23" — 14 gauge — terminals; 2
740 47154 01 uninsulated push on tab)
18 Washer, plain /4" _ 738,744, 47 518 36
740 X-25-72 Lead, white, w/diode
18 Screw, sems hex, cap 1/4-20x1/2" {Service replacement for all leads
(Use after Serial No. 2014900003) widiodesy _
747 ' ' T ¥-132-6 - (6" — 18 gauge — terminals; 2 insulated
19 Screw, sems hex. cap 1/4-20x1/2¢ push on tab-insulink). . .. . _ N
95,740,741,746 ) X-132-6 95,738,739,740,741,743,747,755 47 518 43
19 Secrew, sems hex. cap 1/4-20%1/2" Lead, violet, module to connector
{Use after Serial No. 1913000003) (23" — 14 gauge - terminals: 2
738,740,743,744,755 ' X-132-6 uninsulated push on'tab) -
19 Scraw, flange hex. cap 1/4-20x7/16" (Use before Serial No. 2134400013}
740 X-67-33 741 _ 47 518 36
20 Connector Lead, violet, rectifier-regulator fo
739,741,743,748 236473 connecior
21 Connector {11" — 14 gauge — terminals: 2 insulated
741 237088 push on tab)
22 Connector 746 47 818 33
(Use after Serial No. 1718000003) Lead, viclet, rectifierregulator io
745 25 155 03 connecior
23 Connector (11" — 14 gauge ~ lterminals: 2 insulated
97,745 277563 push on tab)
23 Gonnector {Use before Serial No. 1710200013)
95 48 155 02 755 47 518 33
23 Connecior
(Use after Serial No. 2014800003)
747 48 185 02

42




tanliion

M6 {Cont.)
index Descripiion Fart index  Description Part

Mumber Variation Number Number Mumber Variation Number Mumber

Lead, violet, recitifler-regulator to Terminal {2)

connecior 742 28 482 06

{12-1/2" — 14 gauge — terminals: 2 Terminal (2)

uninsudated locking tang female 1/4") 95,736,738,738,740,741,743,744,

{Use afier Seriat No. 1710200003} 747,748,750,755 25 452 01

755 47 518 46

43



Giroup 18
Instrument Panei

Index Description Part Index Description Pari
Mumber Variation Number Number Number Variation Number Nuinber
1 Panel, instrument 6 Switch assembly, key
{Use before Serial No. 2119100013} {Includes 7-9)
574,581,582,583,584,593,594 47 378 06 574,582,583,584,585,580,584,596,
1 Panel, instrument 597,598 25 089 04
585,589,590 47 378 06 6 Switch, key
2 Bracket, controf panel (Includes 7-9}
(Use after Serial No. 2119100003) 595 48 098 01
573,574,581,582,583,584,591,592, 7 Key (Set of 2)
593 47 126 43 574,582,583,584,585,590,594,595,
3 Gasleet, camshaft cover 596,597,598 48 340 01
(Use after Serial No. 2119100003) 3 Washer, LT.
574,581,582,583,584,591,583 235025 574,582,583,584,585,580,584,585,
4 Washer, lock #10 (2) 596,597,598 43 468 02
(Use before Serial No. 1615500013} 9 Nut, hex. 9/16-24
573 X-22-2 574,582,583,584,585,5690,594,505,
5 Screw, pan. hd. 10-24x3/8" (2) 596,597,598 48 100 1
{Use before Serial No. 1615500013) 10 Connecior
573,574,682 X-50-13 574,582,583,584,585,590,594,597 48 155 01
5 Scraw, fillister hd. 10-24x3/8" (2) 11 Switch, toggle
{Use after Serial No. 1615500003, 581 151510
but hefore Serial No, 2119100003} 11 Switch, toggle
573,574,582 X181 503 25 099 07
5 Serew, fillister hed, 10-2423/8" (2) 12 Washey, lock 1/2"
{Use before Serial No. 2119100013) 581,593 H22-26
585,591,593 X131 13 Washer, plain 7/16"
5 Serew, fillister hd. 10-24x3/8" (2) 581,593 H-25-34
520,592 594 1311 14 Panel, instrument
{Use before Serlal No. 2118100003)
573,591,502 47 372 05

44




Instrument Panel

6 {Cont.)
index Descripiion Part ndex Description Part
Mumber Variation Number Mumber Number Variation Number RMumber

15

15

16

15

Not Nlustra

Harness, wirlng widiode
{Includes fuse 41 304 01)
574,582,583,500
Harness, wiring
584 &7 176 03
Harness, wiring
{Includes fuse 41 304 01)
585,594
Harness, wiring
591 47 176 10
Harness, wiring
(Includes fuse 41 304 01)
593 45 176 01

47 176 08

47176 12

ted
Lead, violét, key swiich to
reciifier-regulator

... {11!~ 14 gauge — terminals: 2

uninsulated push on tab)
574,582,590,554 )

Lead, green, ground to swiich’

(2"~ 18.gavige -- terminals::2.insulated

47 51833

- barrel eyelet)

581 : _ 47 518 39
L.ead, white, module fo kill switch
(19" — 18 gauge ~ terminals: 2
insulated-push on tab)

573,592 47 518 42

Lead, white, module o swilch
{21" — 18 gauge — terminals: 1
insulated push on tab,
1 insulated grip barrel eyelet)
{Use before Serial No, 1816000013)
581 41 518 35
Lead, black, module to swiich
(21" — 18 gauge — terminals: 1
insulated grip barrel
eyelet, 1 insulated push on female 3/16")
{Use after Serial No. 1816000003)
581 47 518 47
Lead, violet, key switch to
rectifier-regulator .
(11" — 14-gauge.— terminals: 2
uninsulated push oh tab)
585 52 518 03
Lead,.black, to toggle
(12" — 14-gauge ~ terminals: 1
uninsulated push on tab, 1'insulated
barrel eyelet)
593
Lead; black, toggle swilch jumper
(4" — 14 gauge — terminal; 1 insulated
grip barrel eyelet)
583 48 518 14
Fuse
574,582,583,585,560,583,504

47 518 2%

41 304 01

*NOTE: For decals, see Accessories Calalog E-1953-A.




Oil Pan

Group 21

Index Descrlpilon _ . Part Jndex  Description Part
Number Variation Number Number Mumber Variation.Number. .. | - Number

1 "+ Gasket, oil pan 3 Screw, seins hex: cap 3/8 161 -'212" (4)

24,557,558,559,560,561,562,564, 25 A-159-4

565,566,854 : 235057 4 - Plug, s4. hd. 3/4"
1 Gasket, oil pan 558,559,562,565,854 K-75-6

: 25,563 235353 4 Plug, sq:; hd. 3/4" .

2 Pan, oit (starter side) {Use after Serial No. 1916600003)

24,566 45 199 05 -+ . bB0O H-75-6
2 Pan, oil (slde dram) 4 Plug, sq. hd. 3/8”

25 . 236663 24,557,561,564,566 H-75-10
2 Pan, ml (bottam dram) 5 Plug, hex. hd. 3/8"

557,561 235147 557 X-305-4
2 Pan, oil {doubte drain) 6 Plug, hex. cisk. 1/4"

558,560,562 47 192 15 25 X-75-38
2 Pan, oil {boltom drain) 6 Plug, sa. cisk. 1/2"

559,565 235115 558,563,566 A-75-3
2 Pan, oil (side drain} 6 Plug, hex. cisk. 1/8" (4)

564 237763 563 X-75-38
2 Pan, oil (double drain) 7 Kit, oil pan (boitom drain)

854 47 188 10 (Includes 6 qty. 4)
3 Screw, hex. cap 3/8-16x1-1/4" (4) 563 47 755 1

24,557,558,559,560,561,562,564,

565,566,854 H-158-3




Otid Style
Pision & Rod

Group 22
Piston & Rod

New Style #ahle
Piston & Rod

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
0ld Style Piston Design: New Style Mahle Piston Design:

1 Piston w/Ring Set (Std.) 4 Connecting Rod (Sid.)

3,500 45874 1 10,500 45 067 24
1 Piston w/Ring Sei (.003) 4 Connecting Rod {.010)

3,500 45 874 02 10,500 45 887 25
1 Piston w/Ring Set {.010) 5 Piston w/Ring Set (Sid.)

3,500 45 874 03 10,500 45 874 H
i Piston w/Ring Set (.020) 5 Piston w/Ring Set (.003)

3,500 45 874 04 10,500 45 874 12
1 Piston w/Ring Set (.030) 5 Piston w/Ring Set (.010)

3,500 45 874 05 10,500 45 874 13
2 Ring Set (Std. & .003) : 5 Piston w/Ring Set {,020)

3,500 45 108 06 10,500 45 874 14
2 Ring Set {.010) 5 Piston w/Ring Set (.030)

3,500 _ 45 103 07 10,500 45 874 15
2 Ring Set {.020) 5 Ring Set (Sid. & .003)

3,500 4508 08 10,600 45 108 10
2 Ring Set {.030) 6 Ring Set (.010)

3,500 45 108 08 10,500 45 108 11
3 Retainer, piston pin (2) 6 Ring Set {.020)

3,10,500 47 018 01 10,500 45 108 12
4 Ceonnecting Rod (Sid.} 6 Ring Set (.030)

3,500 45 067 22 10,500 45 108 13
4 Connecting Fod (.010)

3,500 45 067 Z3 | NOTE: Order parts according to siyle used on engine.

a7



Group 23
Retraciable Starler

Index  Description Part “Indek " Description Part
Number Variation Number Numiber Mumber Variation Number Number
1 Starter, retraciable assembly 2 Screw, sems hex, cap 10-24x5/8" (5)
{Includes 4-20} 502,503 T K562
{Use before Serial Mo. 2027800013) 2 Screw, sems hex. cap 10-24x5/8" (5)
500,504 ' 47 165 01 {Use befare Serial No. 2027800013)
1 Starter, retractable assembly 500,504 X-186-2
(Includes 4-20) 2 Screw, sems hex. cap 10-2445/8" (5)
(Use before Serial No. 2101400013) (Use befare Sarial No. 2101400013)
501 &7 165 &1 501 H-1568-2
1 Starier, retraciable agssembly 2 Screw, sems hex, cap 10-24x5/8" (5)
{Inciudes 4-20) {Use beforg Serial No. 2027800013, and
502,503 47 165 a1 after Serial No. 2119100003)
1 Starter, retraciable assembly 505 H56-2
{Includes 4-20) 3 Cup, drive
(Use before Serial No. 2027800013, and 502,503 47 109 o1
afier Serial No. 2119100003) 3 Cup, drive
505 47 165 01 {Use before Serial No. 2027800013)
500,604 47 189 61

48



M6 (Cont.)
Index Description Part Index Description Part
Mumber  Variation Number Mumber Mumber  Variation Number Blumbar
3 Cup, drive i1 Prake
(Use hefore Serial No. 2101400013) 500,501,502,503,504,505 231689
501 47 109 01 12 Deg (3)
3 Cup, drive 500,501,502,503,504,505 231695
{Use before Serial No. 2027800013, and 13 Washer, thrust
after Serial No. 2119100003} 500,501,502,503,504,505 231692
505 47 109 01 i4 Pulley
4 Scraw, hex. cap 10-32x5/8" 500,501,502,503,504,505 231697
500,501,502,503,504,505 231691 i5 Handle, recoil stari
5 Washer, plain 1/8" 500,501,502,503,504,505 234452
500,501,502,504,505 231690 16 Cord, #6 (66" long)
8 Washer, plainy /4" 500,501 502,503,504,505 231688
0 B00,501,502,503,504,505 231693 17 Sheavg.--
7 Retainer : 500,501, 502 503,504,505 231685
500, 501 502 503,504, 595 231699 18 Screw (4) - :
8 Spacer : : 500,501, 502 503,504, 505 231683
T ¢ (Usewith retamer spring 232525) 19 Spring; recoil -
500;501,502,503,504,505 - a7 112 04* 500,501,502;503,504,505 231705
g Spring, retainer 20 Housing
{Use with spacer 47:112 04) 500,501,502;503,504,505 235696
500;,501,502,503,504,505 232525*
10 Spring, dog (3) *NOTE: Use spacer 47 112 04 with spring retainer 232525
500,501,502,503,504,5605 41 pge ue” or use dog spring 41 089 06,
Retractable Starter
(Cont.)
Index Description Part Index Description Part
Number Variation Number Number Number  Varialion Number Numbsr
21 Screw, flange hex. cap 10-24x1/4" (5) 21 Screw, flange hex. cap 16-24x 14" {5}
{Use after Serial No. 2027800003} (Use after Serial No. 2101400003}
500,504 41 086 06 501 41 486 08

48



Fetraciable Siarter

{Cont.) M6
ndex  Description Part index  Description Part
Number Variation Number Number Mumber Variation Number Number
21 Secrew, flange hex. cap 10-24x1/4" (5} 27 Puiley
{Use after Serial No. 2027800003, but 500,501,504,505,506 12 083 Ot
before Serial No. 2119100013} 28 Kit, pawl (dog) repair
505 41 386 06 (Includes 29}
21 Screw, flange hex. cap 10-24x1/4" 500,501,502,506 12 757 08
506 41 086 05 28 Screw, pozidriv 12-28x13/16"
22 Startey, vetractable assembly 500,501,502,506 41 086 09
{includes 23-29) 30 Cup, drive
(Use after Serial No. 2027800003) {Use after Serial No. 2027800003)
500,504 12 165 01 500,504 15 102 01
22 Siarier, retractable assembly 20 Cup, drive
(Includes 23-28} . (Use after Serdal No. 2101400003)
(Use after Serial No. 2101400003) 501 15 109 01
501 ' 1216501 30 Cup, drive
22 Starter, retractable assembly (Use after Serial No. 2027800003, but
(Includes 23-29) . before Serial No, 2119100013}
{Use after Serial No. 2027800003, but 505 15109 04
before Serial No. 2119100013} 30 Cup, drive
505 12 165 01 506 15 109 01
22 Starter, retractable assembly 3 Washer, plain 3/8"
{Includes 23-28) {Use after Serial No. 2027800003}
5086 12 165 01 500,504 47 468 09
23 Housing 31 Washer, plain 3/8"
500,501,504,505,506 §2 081 01 (Use after Serial No. 2101400003)
24 Rope 501 47 488 09
500,501,504,505,508 12 160 01 31 Washer, plain 3/8"
25 Handle, recoil start {Use after Serial No. 2027800003, but
500,501,504,505,506 234452 before Serial No. 2119100013)
26 Spring, keeper 505 47 468 09
500,501,504,505,506 12 082 06 21 Washer, plain 3/8"
506 A7 468 09
Retractable Starter
{Cont.)
Index Description Part Index Description Part
Mumber Variation Number Mumber Number Variation Number Mumber
3z Starter, retraciable assembly 35 Washer, lock #10 (8}
(Inclucles 1,33-38) 503 H-22-22
503 A-237251 36 Mut, hex. 10-32 (B}
33 Washer, plain #8 (8} 503 H-F0-3
503 H-E5-92 a7 Screen, grass
34 Screw, hex. cap 10-32x1/2" {5} 503 237250
503 p G r gl 38 Channel, rubber
503 H-532-2

56




i

e Dseorinlion Pait Index Description Part
Munnber  Varation Number Bumber MNumber Variation Number Mumber
H Washer, plain 3/16" Z Slip, eable
500 H25-92 500 A7 184 01
R— Group 31
- High Temp. Cutout
— &y \ :
T
index Description Part Incex Description Part
Mumber Variation Number ANismber Number Varation Number Mumber
i Kit, high temperature cuiout 2 Washer, plain 3/8"
(Includes 2) 1 47 468 07
1 47 703 01
Group 32

Ol Level Cutout

index Description Part lndex Description Part
Mumber Variation Number Number Mumber  Variation Number Mumber
1 iKit, oll seniry wftloal switch 5 Connestor
{Includes decal 25 113 05, terminals: {Use before Serial No. 2023800013)
25 452 03, 25 452 07, sleeve 507 277563
25 431 02) 6 Connector
502,505,506,507,508 EB 70403 {Use before Serial No. 2023800013)
1 ki, off sentry whiloat switch 607 25 155 03
{Incluces decal 25 113 05, terminals:
25 452 01, 25 452 02, 25 452 03, Mot Hlusirated
sleeve 25 431 03) Terminal, ring tongue
502 25704 04 502,503,505,508,507,508 25 482 02
2 Connecior Tarminal
503 48 185 41 502,503,505,505,507,508 26 482 o7
3 Washer, plaln 174" Terminsl (2}
505 507 HABE53 503 2% 482 01
4 Washer, ook 18" Terminal, ving ongue
508 EeE2z 503 EE 452 03
5 Connecior Sleeving
{Uise bheiore Serial Mo, 1922800013} 25 431 67
25 431 63




Besoripiion Part Description Part
Mumber Mumber

Gasket et (wiseals) 45 785 12 | Goskel Bet {wio seals) 45 G604 08

Set Includes: Set Includes:
Plug, cup X-702-3 Plug, cup X-702-3
Seal, breather 231032 Seal, breather 231032
(Gasket, oil pan 235353 Gasket, camshaft cover {2) 235025
Gasket, camshait cover (2) 235025 (Gasketi, valve cover 2350486
Gasket, valve cover 235048 Gaskat, oil pan 235057
Gasket, oil pan 235057 Gasket, oil pan 235353
Gasket, exhaust 45041 15 Gasket, exhaust 45 041 15
Gasket, oil fill tube 237064 Gasket, oil fill ube 237084
Gaslket, valve cover 275144 Gasket, valve cover 275144
Gasket, cyiinder head 45 041 17 Gasket, cylinder head 45 Q41 17
Seal, front oil 47 032 06 Gasket, fuel pump 25 041 09
Seal, rear oil 47 032 07 Gasket, air cleaner 47 041 05
Gasket, fuel pump 25041 09 Gasket, bearing plate 47 041 09
Gasket, air cleaner 47 041 05 Gasket, carburetor 47 049 01
Gasket, bearing plate 47 041 09 Gasket, bearing plate (3} 47 422 05
Gasket, carburetor 47 049 01 Gasket, fuel pump 25 041 05
Gasket, bearing plate (3) 47 422 05
Gasket, fuel pump 25041 05




FOR SALES AND SERVICE INFORMATION
N U.S. ANMD CANADA, CALL
1-800-544-2444

RO MO
[SEUED:
FEVIGED: 198

MAALE




